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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product C9s FDD-LTE Smartphone

Tested Model TP7061C
Multiple Model” TP7061CXYZZ
Cellular: 824-849 MHz
PCS: 1850-1910 MHz
WCDMA B2/LTE B2: 1850-1910 MHz
WCDMA B5: 824-849 MHz
WCDMA B4/LTE B4: 1710- 1755 MHz
LTE B7: 2500-2570 MHz
GSMB850: 32.34 dBm, PCS1900: 30.71 dBm
WCDMA Band 2: 23.35 dBm; WCDMA Band 4: 23.17 dBm
WCDMA Band 5: 22.79 dBm

Frequency Range

Transmit Power

(Conducted) LTE Band 2: 23.06 dBm; LTE Band 4: 22.89 dBm
LTE Band 7: 23.93 dBm
i 2G: GMSK,8PSK
Modulation : ,
Technique 3G: BPSK, QPSK, 16QAM

4G: QPSK, 16QAM
Antenna Specification | 2G/3G/4G:FPC Antennas
\oltage Range DC 3.85V from battery
Date of Test 2019-05-21~2019-06-07
Sample serial number | DG7061C940300001
Received date 2019-05-06
Sample/EUT Status | Good condition

Model: A8-501000
Adapter information | Input: AC 100-240V, 50/60Hz, 0.2A
Output: DC 5V, 1A

Notes: This series products model: TP7061CXYZZ and TP7061C are identical schematics,Model TP7061C was
selected for fully testing, the detailed information can be referred to the declaration which was stated and guaranteed
by the applicant.

Objective

This test report is prepared on behalf of TP-Link Technologies Co., Ltd. in accordance with Part 2-Subpart
J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions
rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS, Part 15.247 DTS, Part 15.407 NIl and Part 15B JBP submissions with FCC ID:
TE7C9SV1.

FCC Part 27, FCC Part 22H/24E Page 3 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

The AUX antenna of this device does not support GSM B5 and WCDMA B5.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . _— 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMWS500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o
i CMW500/ AC Power
: CMU200 Source
A
Antenna EUT g
=

Non-Conductive Table
150 cm above Ground Plane

Y

< |  15Meters |

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§ 24.232 (c); §27.50 (d) (h)

§2.1047 Modulation Characteristics Not Applicable
§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ190506006-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

TEST EQUIPMENT LIST
o e . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma Amplifier 310N 186238 2018-11-12 | 2019-11-12
Instrument
Agilent Signal Generator N5183A MY51040755 2018-12-03 | 2019-12-03
Rohde & . 1316.3003K03-101746-
Schwarz EMI Test Receiver ESR N 2018-07-11 | 2019-07-11
COM-POWER Dipole Antenna AD-100 41000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
UTIFLEX UFA147A-2362-
MICRO-COAX RF Cable 100100 MFR64639 231029-003 | 2018-11-12 | 2019-11-12
Ducommun
Technologies RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
Ducommun
technologies RF Cable RG-214 1 2019-05-21 | 2019-11-19
Ducommun
technologies RF Cable RG-214 2 2018-11-12 | 2019-11-12
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
E':gﬁ'rg'é Amplifier QLW-18405536-J0 15964001002 2018-11-12 | 2019-11-12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2019-03-02 | 2020-03-01
Schwarz
ESPEC Temperature & EL-10KA 9107726 2019-01-05 | 2020-01-05
Humidity Chamber
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Rohde & Universal Radio
Schwarz Communication Tester CMU200 106891 2019-01-15 | 2020-01-15
Wideband Radio
Rohde & Communication CMWS500 1316.3003K03-101746- | 5118 0g.19 | 2019-08-19
Schwarz zn
Tester
Ducommun RF Cable RG-214 3 Each Time
Technologies
WEINSCHEL 10dB Attenuator 5324 AU 3842 Each Time
WEINSCHEL 3dB Attenuator 6231 666 Each Time
Unknown Power Splitter 1620 129 Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ190506006-20.

FCC Part 27, FCC Part 22H/24E Page 9 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.

According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 52~55 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by James Fu from 2019-05-28 to 2019-06-07.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D
Conducted Power
Cellular Band (Part 22H)
Average Output A
Mode Channel Fr(%(/}lll;;cy Power ((I;;;::)t
(dBm)
128 824.2 32.24 38.45
GSM 190 836.6 32.34 38.45
251 848.8 32.31 38.45
5 Average Output Power it
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 32.18 31.49 29.79 28.63 38.45
GPRS 190 836.6 32.28 31.61 29.88 28.74 38.45
251 848.8 32.31 31.58 29.87 28.75 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 26.91 25.56 2291 21.43 38.45
EGPRS 190 836.6 26.70 25.21 22.84 21.22 38.45
251 848.8 26.61 25.17 22.85 21.28 38.45
Average Output Power
Test Test S (dBm)
Mode . Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.77 22.75 22.79
1 21.73 21.78 21.80
2 21.75 21.83 21.88
HSDPA
3 21.83 21.88 21.92
4 21.86 21.90 22.00
WCDMA
(Band V) Normal 1 21.31 214 21.38
2 21.38 21.43 21.46
HSUPA 3 21.45 21.49 21.49
4 21.52 21.54 21.54
5 21.54 21.60 21.57
HSPA+ 1 21.37 21.29 21.41

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D
PCS Band (Part 24E)
Average Output e
Mode Channel Frg\(/}lﬁezl;cy Power ((Iﬁl;r::)t
(dBm)
512 1850.2 30.71 33
GSM 661 1880.0 30.39 33
810 1909.8 30.11 33
F Average Output Power Limit
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 30.33 29.55 27.79 26.65 33
GPRS 661 1880.0 30.16 29.37 27.62 26.48 33
810 1909.8 29.96 29.15 27.50 26.36 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.35 24.98 22.89 21.89 33
EGPRS 661 1880.0 26.10 24.73 22.85 21.91 33
810 1909.8 26.15 24.70 22.82 21.94 33
Average Output Power
Test Test S (dBm)
Mode e Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 23.35 23.05 22.95
1 22.28 22.03 21.75
2 22.36 22.09 21.82
HSDPA
3 2242 22.14 21.86
4 22.45 22.17 21.91
WCDMA 1 21.89 21.61 21.56
(Band I1) Normal
2 21.95 21.68 21.63
HSUPA 3 22.01 21.73 21.66
4 22.07 21.80 21.73
5 22.13 21.87 21.80
HSPA+ 1 21.57 21.49 21.39

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

AWS Band (Part 27)
Average Output Power
Test Test SGhE (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 22.89 23.17 23.13
1 21.87 22.05 22.11
2 21.91 22.12 22.17

HSDPA
3 21.94 22.16 22.24
4 22.00 22.20 22.28
WCDMA 1 21.39 21.65 21.63

(Band 1V) Normal

2 21.45 21.71 21.71
HSUPA 3 21.51 21.74 21.75
4 21.55 21.78 21.79
5 21.63 21.81 21.84
HSPA+ 1 21.33 21.53 21.39
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.38 13
GSM Middle 1.35 13
High 1.37 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.42 13
EGPRS Middle 1.41 13
High 1.46 13
Mode Channel PAR (dB) Limit (dB)
Low 311 13
RMC -
(BPSK) Middle 3.08 13
High 3.13 13
Low 3.51 13
(['6%):0) Middle 3.42 13
High 3.55 13
Low 3.64 13
HSUPA -
(BPSK) Middle 3.65 13
High 3.68 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.43 13
GSM Middle 1.44 13
High 1.41 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.45 13
EGPRS Middle 1.47 13
High 1.44 13
PAR Limit
Mode Channel (dB) (dB)
Low 2.89 13
RMC :
(BPSK) Middle 2.85 13
High 2.91 13
Low 3.36 13
HSDPA :
(16QAM) Middle 3.34 13
High 3.38 13
Low 475 13
HSUPA :
(BPSK) Middle 474 13
High 479 13
AWS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.31 13
RMC "
(BPSK) Middle 3.20 13
High 3.26 13
Low 4.39 13
HSDPA "
(160AM) Middle 4.34 13
High 4.35 13
Low 5.11 13
HSUPA "
(BPSK) Middle 5.10 13
High 5.14 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Radiated Power

AUX Antenna:
GSM Mode:
\Frequency Receiver| Turntable Rx Antenna SugSt:lutei n Absolute Limit | Margin
Readi Angl . aplie ntenna L 1
MH2) |G vy | Degree | oient| Polar | Level | oo Gain | (apm) | @™ | (@B)
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 88.07 9 2.3 H 18.4 1.30 9.40 26.50 33 6.5
1880.00 | 83.77 196 1.7 \Y 13.9 1.30 9.40 22.00 33 11
EDGE Mode:
\Frequency Receiver | Turntable Rx Antenna SUESt:lmedA : Absolute Limit | Margin
Readi Angl g able ntenna L 1
MH2) | oy | Degree | oignt| Polar | Level | 5oo | “Gain | (qp) | @Bm) | (@B)
(m) |[H/V)| @Bm) | G5 | g
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 83.03 160 1.2 H 13.4 1.30 9.40 21.50 33 11.50
1880.00 | 81.01 275 1.2 \% 11.1 1.30 9.40 19.20 33 13.80
WCDMA Mode:
Frequency Receiver| Turntable Rx Antenna Subjtitutes Absolute Limit | Margin
MHz)  |Reading| Angle | Hejght | Polar | Level Cable | Antenna |y evel dB dB
( Z) (dBllV) Degree (m) (H/V) (dBm) loss Gain (dBm) ( m) ( )
(dB) (dBi)
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 80.19 229 1.2 H 10.5 1.30 9.40 18.60 33 14.4
1880.00 | 76.53 7 2.2 \Y 6.6 1.30 9.40 14.70 33 18.3
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.50 | 85.51 283 14 H 12.2 1.30 8.90 18.80 30 11.2
1732.50 | 81.03 356 13 \% 8.3 1.30 8.90 15.90 30 14.1
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Main Antenna:

GSM Mode:
‘Frequency Receiver| Turntable L AT SUZSt:lutedA : Absolute Limit | Margin
Readi Anol . able | Antenna | | avel
MH2) | oy | Degree | Toiant | Bolax | Level 5051 Gain | (apm) | @Bm | @B)
(m) | (HNV) | @Bm) | Gp | g
ERP for Cellular Band (Part 22H), Middle Channel
836.6 93.02 343 2.2 H 30.6 0.7 0.0 29.90 38.45 8.55
836.6 87.16 164 2.4 \% 26.7 0.7 0.0 26.00 38.45 12.45
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 88.96 98 2.4 H 19.3 1.30 9.40 27.40 33 5.6
1880.00 | 86.02 233 1.6 \YJ 16.1 1.30 9.40 24.20 33 8.8
EDGE Mode:
‘Frequency Receiver| Turntable Raganicnna SuESt:lutei : Absolute Limit | Margin
Readi Angl . apie ntenna L 1
MH2) | Gp vy | Degree | it | Polar | Level | foe | Gain | (qpg) | @Bm) | (@B)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 86.92 195 2.4 H 23.6 0.7 0.0 22.90 38.45 15.55
836.6 80.06 24 2.3 \% 19.7 0.7 0.0 19.00 38.45 19.45
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 85.06 302 1.7 H 15.0 1.30 9.40 23.10 33 9.9
1880.00 | 73.05 20 15 V 2.8 1.30 9.40 10.90 33 22.1
WCDMA Mode:
Frequency Receiver| Turntable Fagiinicnny Subbliquied Absolute Limit | Margin
(MHz) |Reading|  Angle | Height | Polar | Level Cable | Antenna | 1 evel (dB dB)
? | @BpV)| Degree | (m) |(H/NV)|(@Bm)| 105 | Gain | (dBm) m | (
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 82.59 137 1.7 H 20.2 0.7 0.0 19.50 38.45 18.95
836.6 76.42 187 1.2 \Y% 16.0 0.7 0.0 15.30 38.45 23.15
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 80.66 207 1.0 H 11.0 1.30 9.40 19.10 33 13.90
1880.00 | 79.36 1 1.3 \Y 95 1.30 9.40 17.60 33 15.40
EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 85.65 324 2.1 H 12.3 1.30 8.90 19.90 30 10.10
1732.60 | 81.18 73 1.7 \% 8.5 1.30 8.90 16.10 30 13.90
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.76 22.65 22.67
RB Size=1, RB Offset=2 22.61 22.62 22.74
RB Size=1, RB Offset=5 22.37 22.57 22.54
QPSK RB Size=3, RB Offset=0 22.43 22.42 22.44
RB Size=3, RB Offset=1 22.37 22.31 22.30
RB Size=3, RB Offset=2 22.20 22.21 22.20
RB Size=6, RB Offset=0 22.21 22.15 22.26
L RB Size=1, RB Offset=0 22.20 22.07 22.14
RB Size=1, RB Offset=2 22.03 22.00 22.06
RB Size=1, RB Offset=5 22.05 22.04 23.13
16QAM RB Size=3, RB Offset=0 21.67 21.72 22.98
RB Size=3, RB Offset=1 21.84 21.79 21.80
RB Size=3, RB Offset=2 21.86 21.81 21.84
RB Size=6, RB Offset=0 21.84 21.77 21.81
RB Size=1, RB Offset=0 22.84 22.66 22.87
RB Size=1, RB Offset=7 22.81 22.64 22.71
RB Size=1, RB Offset=14 22.64 22.69 22.80
QPSK RB Size=8, RB Offset=0 22.02 21.96 22.00
RB Size=8, RB Offset=4 21.81 21.66 21.77
RB Size=8, RB Offset=7 21.59 21.58 21.76
RB Size=15, RB Offset=0 21.78 21.89 21.85
30 RB Size=1, RB Offset=0 22.21 22.06 22.03
RB Size=1, RB Offset=7 22.14 22.14 22.07
RB Size=1, RB Offset=14 22.22 21.80 22.01
16QAM RB Size=8, RB Offset=0 20.83 20.90 20.90
RB Size=8, RB Offset=4 20.72 20.76 20.91
RB Size=8, RB Offset=7 20.47 20.70 20.78
RB Size=15, RB Offset=0 20.70 20.66 20.69
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.96 22.85 23.00

RB Size=1, RB Offset=12 22.77 22.75 22.77

RB Size=1, RB Offset=24 2241 22.85 22.39

QPSK RB Size=12, RB Offset=0 21.93 21.88 21.86

RB Size=12, RB Offset=6 21.96 21.64 21.69

RB Size=12, RB Offset=11 21.85 21.59 21.71

RB Size=25, RB Offset=0 21.70 21.61 21.75

>0 RB Size=1, RB Offset=0 22.13 21.66 21.79

RB Size=1, RB Offset=12 21.90 21.32 21.64

RB Size=1, RB Offset=24 21.84 21.51 21.61

16QAM RB Size=12, RB Offset=0 20.94 20.87 20.73

RB Size=12, RB Offset=6 20.73 20.68 20.77

RB Size=12, RB Offset=11 20.54 20.46 20.70

RB Size=25, RB Offset=0 20.88 20.85 20.77

RB Size=1, RB Offset=0 22.85 22.86 22.70

RB Size=1, RB Offset=24 22.74 22.77 22.65

RB Size=1, RB Offset=49 22.58 22.73 22.60

QPSK RB Size=25, RB Offset=0 21.80 21.76 21.78

RB Size=25, RB Offset=12 21.75 21.69 21.55

RB Size=25, RB Offset=24 21.87 21.65 21.51

RB Size=50, RB Offset=0 21.65 21.47 21.58

100 RB Size=1, RB Offset=0 21.83 21.70 21.78

RB Size=1, RB Offset=24 21.64 21.54 21.57

RB Size=1, RB Offset=49 21.58 21.38 21.82

16QAM RB Size=25, RB Offset=0 21.65 20.74 20.79

RB Size=25, RB Offset=12 21.64 20.43 20.47

RB Size=25, RB Offset=24 21.60 20.36 20.34

RB Size=50, RB Offset=0 20.63 20.44 20.66
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.18 22.04 22.44

RB Size=1, RB Offset=37 22.07 22.06 22.29

RB Size=1, RB Offset=74 22.02 22.09 22.34

QPSK RB Size=36, RB Offset=0 22.19 22.05 22.04

RB Size=36, RB Offset=18 22.07 21.99 21.99

RB Size=36, RB Offset=37 22.07 21.63 21.59

RB Size=75, RB Offset=0 21.89 21.98 22.02

190 RB Size=1, RB Offset=0 21.84 21.93 21.73

RB Size=1, RB Offset=37 21.92 21.80 21.54

RB Size=1, RB Offset=74 21.80 21.83 21.56

16QAM RB Size=36, RB Offset=0 21.73 21.74 22.05

RB Size=36, RB Offset=18 21.76 21.74 22.06

RB Size=36, RB Offset=37 21.53 21.54 21.91

RB Size=75, RB Offset=0 21.21 21.18 20.94

RB Size=1, RB Offset=0 22.84 22.94 22.99

RB Size=1, RB Offset=49 23.06 22.93 22.89

RB Size=1, RB Offset=99 22.76 22.88 22.72

QPSK RB Size=50, RB Offset=0 21.80 21.92 21.93

RB Size=50, RB Offset=24 21.91 21.77 21.92

RB Size=50, RB Offset=49 21.69 21.71 21.70

RB Size=100, RB Offset=0 21.83 21.85 21.85

200 RB Size=1, RB Offset=0 22.05 21.96 22.08

RB Size=1, RB Offset=49 21.93 21.84 21.98

RB Size=1, RB Offset=99 21.97 21.69 21.85

16QAM RB Size=50, RB Offset=0 20.86 20.86 21.06

RB Size=50, RB Offset=24 20.93 20.78 20.99

RB Size=50, RB Offset=49 20.47 20.74 20.86

RB Size=100, RB Offset=0 20.78 20.81 21.03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QPSSE(ZSRB 6.40 13 Pass
stéig())ORB 6.36 13 Pass
16Q'g‘i'\z"e§lRB 7.88 13 Pass
16QA2’i'ZSOORB 7.42 13 Pass
AUX Antenna:
QPSK:
Frequency lliiziliivxfr ;l;l;)liz RX e S“Cb:t;::tedAntenna A}’;‘:fl;te Limit
(MHz) | Gy | Angle H(e:;’)'“ :’Ig/‘g; (‘a;’;:l‘) Loss | Gain | (ggm) | (4Bm™
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 81.05 222 18 H 11.4 1.30 9.40 19.50 33
1880.00 75.83 284 1.9 Vv 5.9 1.30 9.40 14.00 33
3 MHz Bandwidth
1880.00 81.07 227 2.0 H 11.4 1.30 9.40 19.50 33
1880.00 75.03 261 15 \% 5.1 1.30 9.40 13.20 33
5 MHz Bandwidth
1880.00 81.51 89 1.6 H 11.8 1.30 9.40 19.90 33
1880.00 75.59 26 1.6 \ 5.7 1.30 9.40 13.80 33
10 MHz Bandwidth
1880.00 81.23 57 1.6 H 11.6 1.30 9.40 19.70 33
1880.00 75.84 43 2.0 \Y 5.9 1.30 9.40 14.00 33
15 MHz Bandwidth
1880.00 81.53 28 23 H 11.9 1.30 9.40 20.00 33
1880.00 77.03 345 2.2 Vv 7.1 1.30 9.40 15.20 33
20 MHz Bandwidth
1880.00 81.32 28 23 H 11.7 1.30 9.40 19.80 33
1880.00 77.15 345 2.2 V 7.3 1.30 9.40 15.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16QAM:
Frequency lliecetzli.ver ;l;ul;)li::l RX Anienns Sucb::::tedAntenna A})Jsolulte Limit
(MHz) ((:;"13;3 Angle Height | Polar | Level | * Gain (dg’;) (dBm)
Degree (m) | (HYV) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 81.05 310 25 H 114 1.30 9.40 19.50 33
1880.00 75.04 202 1.2 \ 5.1 1.30 9.40 13.20 33
3 MHz Bandwidth
1880.00 81.20 344 18 H 115 1.30 9.40 19.60 33
1880.00 75.12 314 15 \ 5.2 1.30 9.40 13.30 33
5 MHz Bandwidth
1880.00 81.52 63 1.2 H 11.8 1.30 9.40 19.90 33
1880.00 75.31 215 14 \% 5.4 1.30 9.40 13.50 33
10 MHz Bandwidth
1880.00 81.05 170 1.2 H 114 1.30 9.40 19.50 33
1880.00 75.54 229 1.7 \ 5.6 1.30 9.40 13.70 33
15 MHz Bandwidth
1880.00 81.07 28 2.3 H 114 1.30 9.40 19.50 33
1880.00 | 76.77 345 2.2 \ 6.9 1.30 9.40 15.00 33
20 MHz Bandwidth
1880.00 81.56 28 2.3 H 11.9 1.30 9.40 20.00 33
1880.00 | 77.21 345 2.2 Vv 7.3 1.30 9.40 15.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Main Antenna:

QPSK:
Frequency llieczi.ver 'tl;‘li)lil; RX e Sucbzt;::tedAntenna A:solulte Limit
(MHz) (;;;"l‘rll)g Angle Height | Polar | Level Loss Gain (dg]:l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 81.24 278 1.6 H 11.6 1.30 9.40 19.70 33
1880.00 75.81 335 25 \ 5.9 1.30 9.40 14.00 33
3 MHz Bandwidth
1880.00 81.21 185 2.1 H 115 1.30 9.40 19.60 33
1880.00 76.22 200 1.8 \ 6.3 1.30 9.40 14.40 33
5 MHz Bandwidth
1880.00 81.29 74 1.7 H 11.6 1.30 9.40 19.70 33
1880.00 75.98 352 1.8 \ 6.1 1.30 9.40 14.20 33
10 MHz Bandwidth
1880.00 80.93 324 14 H 11.3 1.30 9.40 19.40 33
1880.00 75.87 199 25 \ 6.0 1.30 9.40 14.10 33
15 MHz Bandwidth
1880.00 81.38 28 23 H 11.7 1.30 9.40 19.80 33
1880.00 77.13 345 2.2 V 7.2 1.30 9.40 15.30 33
20 MHz Bandwidth
1880.00 81.32 28 2.3 H 11.7 1.30 9.40 19.80 33
1880.00 77.15 345 2.2 Vv 7.3 1.30 9.40 15.40 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16QAM:
Frequency lliecetzli.ver ;l;ul;)li::l RX Anienns Sucb::::tedAntenna A})Jsolulte Limit
(MHz) ((:;"13;3 Angle Height | Polar | Level | * Gain (dg’;) (dBm)
Degree (m) | (HYV) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1880.00 81.24 28 2.3 H 11.6 1.30 9.40 19.70 33
1880.00 76.19 345 2.2 \ 6.3 1.30 9.40 14.40 33
3 MHz Bandwidth
1880.00 81.21 106 19 H 115 1.30 9.40 19.60 33
1880.00 76.30 8 25 \ 6.4 1.30 9.40 14.50 33
5 MHz Bandwidth
1880.00 81.31 193 1.7 H 11.6 1.30 9.40 19.70 33
1880.00 75.82 166 13 \% 5.9 1.30 9.40 14.00 33
10 MHz Bandwidth
1880.00 81.11 195 18 H 114 1.30 9.40 19.50 33
1880.00 76.19 198 13 \ 6.3 1.30 9.40 14.40 33
15 MHz Bandwidth
1880.00 81.27 28 23 H 11.6 1.30 9.40 19.70 33
1880.00 76.97 345 2.2 \Y 7.1 1.30 9.40 15.20 33
20 MHz Bandwidth
1880.00 81.36 28 2.3 H 11.7 1.30 9.40 19.80 33
1880.00 77.41 345 22 Vv 7.5 1.30 9.40 15.60 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.48 22.35 22.44
RB Size=1, RB Offset=2 2252 22.26 22.49
RB Size=1, RB Offset=5 22.45 22.09 22.57
QPSK RB Size=3, RB Offset=0 22.71 22.71 22.62
RB Size=3, RB Offset=1 22.60 22.70 22.66
RB Size=3, RB Offset=2 2257 22.56 22.46
RB Size=6, RB Offset=0 21.48 21.50 21.52
L4 RB Size=1, RB Offset=0 21.83 21.85 21.97
RB Size=1, RB Offset=2 21.76 21.82 21.80
RB Size=1, RB Offset=5 21.73 21.91 21.76
16QAM RB Size=3, RB Offset=0 22.89 21.78 21.83
RB Size=3, RB Offset=1 22.79 21.73 21.92
RB Size=3, RB Offset=2 22.66 21.69 21.62
RB Size=6, RB Offset=0 20.77 20.76 20.64
RB Size=1, RB Offset=0 22.59 22.50 22.40
RB Size=1, RB Offset=7 22.41 22.32 22.32
RB Size=1, RB Offset=14 22.36 22.36 22.33
QPSK RB Size=8, RB Offset=0 21.58 2157 21.65
RB Size=8, RB Offset=4 21.52 21.56 21.70
RB Size=8, RB Offset=7 21.40 21.28 21.59
RB Size=15, RB Offset=0 21.63 21.53 21.77
30 RB Size=1, RB Offset=0 21.76 21.57 21.54
RB Size=1, RB Offset=7 21.73 21.50 21.39
RB Size=1, RB Offset=14 21.72 2157 21.31
16QAM RB Size=8, RB Offset=0 20.75 20.58 20.71
RB Size=8, RB Offset=4 20.48 20.60 20.77
RB Size=8, RB Offset=7 20.54 20.67 20.66
RB Size=15, RB Offset=0 20.67 20.78 20.71
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.83 22.56 22.75

RB Size=1, RB Offset=12 22.70 22.62 22.57

RB Size=1, RB Offset=24 22.56 22.56 22.58

QPSK RB Size=12, RB Offset=0 21.84 21.71 21.76

RB Size=12, RB Offset=6 21.76 21.59 21.56

RB Size=12, RB Offset=11 21.60 21.73 21.76

RB Size=25, RB Offset=0 21.78 21.62 21.85

>0 RB Size=1, RB Offset=0 22.00 22.02 21.98

RB Size=1, RB Offset=12 21.76 21.74 21.78

RB Size=1, RB Offset=24 21.73 21.75 21.77

16QAM RB Size=12, RB Offset=0 20.95 21.07 20.92

RB Size=12, RB Offset=6 20.74 21.07 20.89

RB Size=12, RB Offset=11 20.77 20.76 20.74

RB Size=25, RB Offset=0 20.83 20.61 20.70

RB Size=1, RB Offset=0 22.71 22.79 22.85

RB Size=1, RB Offset=24 22.82 22.63 22.78

RB Size=1, RB Offset=49 22.46 22.76 22.68

QPSK RB Size=25, RB Offset=0 21.90 21.78 21.76

RB Size=25, RB Offset=12 21.59 21.76 21.78

RB Size=25, RB Offset=24 21.68 21.60 21.73

RB Size=50, RB Offset=0 21.87 21.68 21.70

100 RB Size=1, RB Offset=0 22.18 22.11 22.26

RB Size=1, RB Offset=24 22.19 22.11 22.33

RB Size=1, RB Offset=49 22.34 22.04 22.07

16QAM RB Size=25, RB Offset=0 20.98 20.80 20.84

RB Size=25, RB Offset=12 20.64 20.77 20.89

RB Size=25, RB Offset=24 20.59 20.79 20.75

RB Size=50, RB Offset=0 20.99 20.93 20.87
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.57 22.51 22.55

RB Size=1, RB Offset=37 22.66 22.46 22.49

RB Size=1, RB Offset=74 22.55 22.39 22.51

QPSK RB Size=36, RB Offset=0 21.96 21.97 21.89

RB Size=36, RB Offset=18 21.98 21.70 21.81

RB Size=36, RB Offset=37 21.97 21.74 21.70

RB Size=75, RB Offset=0 21.82 21.66 21.61

190 RB Size=1, RB Offset=0 21.81 21.61 21.63

RB Size=1, RB Offset=37 21.58 21.47 21.64

RB Size=1, RB Offset=74 21.42 21.32 21.41

16QAM RB Size=36, RB Offset=0 20.74 20.82 20.73

RB Size=36, RB Offset=18 20.80 20.52 20.68

RB Size=36, RB Offset=37 20.53 20.60 20.55

RB Size=75, RB Offset=0 20.78 20.68 20.75

RB Size=1, RB Offset=0 22.68 22.49 22.46

RB Size=1, RB Offset=49 22.73 22.23 22.54

RB Size=1, RB Offset=99 22.70 22.34 22.10

QPSK RB Size=50, RB Offset=0 21.80 21.97 2191

RB Size=50, RB Offset=24 2177 21.96 21.87

RB Size=50, RB Offset=49 21.85 21.71 21.84

RB Size=100, RB Offset=0 21.85 21.55 21.47

200 RB Size=1, RB Offset=0 22.38 22.34 22.32

RB Size=1, RB Offset=49 22.17 22.24 22.40

RB Size=1, RB Offset=99 21.98 22.26 22.33

16QAM RB Size=50, RB Offset=0 20.97 20.94 21.04

RB Size=50, RB Offset=24 20.89 21.02 21.15

RB Size=50, RB Offset=49 20.79 20.99 21.00

RB Size=100, RB Offset=0 20.90 20.67 20.81
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.55 13 Pass
stéig())ORB 6.57 13 Pass
16Q'g‘i'\z"e§lRB 7.85 13 Pass
lGQAg/ilZSOORB 7.63 13 Pass
AUX Antenna:
QPSK:
Rx Antenna Substituted
Frequency l;z:‘:iv:r 2&: . Cable | Antenna Alﬁi‘:’l:lte Limit
(MHz) | ipvy | Angle Hf;f)h‘ (1;;’}3'; (‘&g:l‘) Loss | Gain | (ggm) | (@Bm™
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.10 59 1.6 H 11.8 1.30 8.90 19.40 30
1732.50 79.58 47 14 Vv 6.9 1.30 8.90 14.50 30
3 MHz Bandwidth
1732.50 84.57 184 1.3 H 11.2 1.30 8.90 18.80 30
1732.50 79.82 355 1.2 \Y 7.1 1.30 8.90 14.70 30
5 MHz Bandwidth
1732.50 84.08 244 1.2 H 10.7 1.30 8.90 18.30 30
1732.50 79.81 239 1.7 Vv 7.1 1.30 8.90 14.70 30
10 MHz Bandwidth
1732.50 85.03 258 2.2 H 11.7 1.30 8.90 19.30 30
1732.50 79.31 47 2.0 V 6.6 1.30 8.90 14.20 30
15 MHz Bandwidth
1732.50 84.15 304 2.4 H 10.8 1.30 8.90 18.40 30
1732.50 79.49 105 1.2 \Y 6.8 1.30 8.90 14.40 30
20 MHz Bandwidth
1732.50 84.69 150 14 H 114 1.30 8.90 19.00 30
1732.50 79.06 85 1.7 \Y 6.3 1.30 8.90 13.90 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 84.40 194 19 H 111 1.30 8.90 18.70 30
1732.50 79.94 212 1.6 \% 7.2 1.30 8.90 14.80 30
3 MHz Bandwidth
1732.50 85.36 156 2.1 H 12.0 1.30 8.90 19.60 30
1732.50 79.17 35 1.7 \% 6.4 1.30 8.90 14.00 30
5 MHz Bandwidth
1732.50 84.72 158 2.2 H 11.4 1.30 8.90 19.00 30
1732.50 79.80 328 16 \ 7.1 1.30 8.90 14.70 30
10 MHz Bandwidth
1732.50 85.43 46 25 H 121 1.30 8.90 19.70 30
1732.50 79.59 286 2.2 \% 6.9 1.30 8.90 14.50 30
15 MHz Bandwidth
1732.50 85.24 232 13 H 11.9 1.30 8.90 19.50 30
1732.50 79.89 84 2.2 \% 7.2 1.30 8.90 14.80 30
20 MHz Bandwidth
1732.50 85.17 226 1.0 H 11.8 1.30 8.90 19.40 30
1732.50 79.85 67 1.2 \ 7.1 1.30 8.90 14.70 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Main Antenna:

QPSK:
Frequency lliecei-ver ;l;l:)li: e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\‘;)g Angle Height | Polar | Level Loss Gain (ﬁ%":ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.21 269 2.1 H 11.9 1.30 8.90 19.50 30
1732.50 80.17 102 17 \J 7.4 1.30 8.90 15.00 30
3 MHz Bandwidth
1732.50 84.91 38 1.6 H 11.6 1.30 8.90 19.20 30
1732.50 80.12 302 15 \Y 7.4 1.30 8.90 15.00 30
5 MHz Bandwidth
1732.50 85.13 86 16 H 11.8 1.30 8.90 19.40 30
1732.50 80.23 39 2.3 \Y 75 1.30 8.90 15.10 30
10 MHz Bandwidth
1732.50 84.96 42 17 H 11.6 1.30 8.90 19.20 30
1732.50 80.20 252 14 \J 75 1.30 8.90 15.10 30
15 MHz Bandwidth
1732.50 85.02 297 14 H 11.7 1.30 8.90 19.30 30
1732.50 80.07 268 2.4 \Y 7.3 1.30 8.90 14.90 30
20 MHz Bandwidth
1732.50 85.37 73 2.3 H 12.0 1.30 8.90 19.60 30
1732.50 80.09 80 2.0 \Y 7.4 1.30 8.90 15.00 30
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16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.13 40 13 H 11.8 1.30 8.90 19.40 30
1732.50 80.28 45 1.1 \% 7.6 1.30 8.90 15.20 30
3 MHz Bandwidth
1732.50 85.33 189 2.0 H 12.0 1.30 8.90 19.60 30
1732.50 79.95 94 18 \% 7.2 1.30 8.90 14.80 30
5 MHz Bandwidth
1732.50 85.26 276 1.6 H 11.9 1.30 8.90 19.50 30
1732.50 80.20 334 11 \ 75 1.30 8.90 15.10 30
10 MHz Bandwidth
1732.50 85.18 8 25 H 11.8 1.30 8.90 19.40 30
1732.50 79.88 187 2.3 \% 7.1 1.30 8.90 14.70 30
15 MHz Bandwidth
1732.50 85.21 88 25 H 11.9 1.30 8.90 19.50 30
1732.50 80.17 88 18 \% 7.4 1.30 8.90 15.00 30
20 MHz Bandwidth
1732.50 85.04 339 2.0 H 11.7 1.30 8.90 19.30 30
1732.50 80.14 269 19 \ 7.4 1.30 8.90 15.00 30
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LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 23.16 23.04 22,56

RB Size=1, RB Offset=12 22.81 2252 22.39

RB Size=1, RB Offset=24 23.45 22.94 22.93

QPSK RB Size=12, RB Offset=0 22.02 2156 21.34

RB Size=12, RB Offset=6 22.00 2151 2136

RB Size=12, RB Offset=11 22.05 2161 2151

RB Size=25, RB Offset=0 21.94 21.45 2226

° RB Size=1, RB Offset=0 2251 21.93 22.04

RB Size=1, RB Offset=12 2252 2174 22.15

RB Size=1, RB Offset=24 22.66 21.99 2227

16QAM RB Size=12, RB Offset=0 2176 20.94 21.42

RB Size=12, RB Offset=6 2171 21.07 21.41

RB Size=12, RB Offset=11 21.65 20.94 21.47

RB Size=25, RB Offset=0 20.96 20.76 20.60

RB Size=1, RB Offset=0 2274 22.46 22.84

RB Size=1, RB Offset=24 2276 2230 22.62

RB Size=1, RB Offset=49 2253 2231 22.82

QPSK RB Size=25, RB Offset=0 21.89 2163 22.19

RB Size=25, RB Offset=12 21.83 2177 22.08

RB Size=25, RB Offset=24 21.80 2171 22.03

RB Size=50, RB Offset=0 2117 21.39 2156

10 RB Size=1, RB Offset=0 21.93 22.06 21.93

RB Size=1, RB Offset=24 21.68 22.26 22.05

RB Size=1, RB Offset=49 21.75 2218 21.99

16QAM RB Size=25, RB Offset=0 21.07 2121 2113

RB Size=25, RB Offset=12 21.05 21.15 21.04

RB Size=25, RB Offset=24 21.14 21.36 21.23

RB Size=50, RB Offset=0 21.20 20.49 20.69
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.69 22.63 23.93

RB Size=1, RB Offset=37 22.69 22.77 23.52

RB Size=1, RB Offset=74 22.69 22.74 23.94

QPSK RB Size=36, RB Offset=0 22.12 22.01 22.85

RB Size=36, RB Offset=18 21.97 21.60 23.17

RB Size=36, RB Offset=37 22.00 21.87 23.00

RB Size=75, RB Offset=0 22.09 21.30 22.18

o RB Size=1, RB Offset=0 22.08 21.81 22.59

RB Size=1, RB Offset=37 22.01 21.60 22.74

RB Size=1, RB Offset=74 22.04 21.72 22.80

16QAM RB Size=36, RB Offset=0 21.12 20.91 21.89

RB Size=36, RB Offset=18 21.32 21.04 21.78

RB Size=36, RB Offset=37 21.15 20.93 21.91

RB Size=75, RB Offset=0 20.65 20.62 21.31

RB Size=1, RB Offset=0 22.86 23.02 23.60

RB Size=1, RB Offset=49 22.62 22.99 23.36

RB Size=1, RB Offset=99 23.11 23.04 23.67

QPSK RB Size=50, RB Offset=0 22.09 22.26 22.80

RB Size=50, RB Offset=24 22.01 22.21 22.78

RB Size=50, RB Offset=49 22.13 22.10 22.73

RB Size=100, RB Offset=0 22.23 21.63 22.55

20 RB Size=1, RB Offset=0 22.06 22.24 22.81

RB Size=1, RB Offset=49 21.86 22.38 22.59

RB Size=1, RB Offset=99 22.07 22.39 22.82

16QAM RB Size=50, RB Offset=0 21.44 21.23 22.06

RB Size=50, RB Offset=24 21.32 21.63 22.13

RB Size=50, RB Offset=49 21.27 21.48 22.03

RB Size=100, RB Offset=0 21.29 20.85 21.55
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EIRP:
AUX Antenna:
QPSK:
Frequency Receiyer 2:52 e S“Cb:t:;:tedAntenna Absolute Limit
(MHz) l(l(:;(::‘l]l)g Angle Height | Polar | Level Loss Gain (ﬁg:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.81 299 2.3 H 11.6 2.60 10.20 19.20 33
2535.00 75.17 306 15 \ 5.6 2.60 10.20 13.20 33
10 MHz Bandwidth
2535.00 82.23 136 2.3 H 12.1 2.60 10.20 19.70 33
2535.00 75.12 39 2.2 \ 5.6 2.60 10.20 13.20 33
15 MHz Bandwidth
2535.00 82.45 36 2.1 H 12.3 2.60 10.20 19.90 33
2535.00 75.58 136 1.9 \% 6.0 2.60 10.20 13.60 33
20 MHz Bandwidth
2535.00 82.56 191 2.0 H 12.4 2.60 10.20 20.00 33
2535.00 75.55 41 1.7 \ 6.0 2.60 10.20 13.60 33
16QAM:
Frequency Receiyer r{all:)li: S Anenn S“Cb:t;::tEdAntenna Absolute Limit
(MHz) l(‘g]’;‘::\n,)g Angle Height | Polar | Level Loss Gain (I&‘];V;l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.86 175 1.6 H 11.7 2.60 10.20 19.30 33
2535.00 75.76 325 11 \Y 6.2 2.60 10.20 13.80 33
10 MHz Bandwidth
2535.00 82.12 336 2.0 H 11.9 2.60 10.20 19.50 33
2535.00 75.27 211 2.4 \% 57 2.60 10.20 13.30 33
15 MHz Bandwidth
2535.00 82.53 220 1.4 H 12.4 2.60 10.20 20.00 33
2535.00 75.69 213 14 \% 6.1 2.60 10.20 13.70 33
20 MHz Bandwidth
2535.00 82.03 229 15 H 11.9 2.60 10.20 19.50 33
2535.00 75.36 199 14 \Y 5.8 2.60 10.20 13.40 33
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Main Antenna:

QPSK:
Frequency ﬁzzziiv:r Ial;)liz R’X e Sucb:t[l;:tedAntenna Al{:};te Limit
(MHz) | pvy | Angle H(ellf)ht (P}‘I’}Q,f) (]aﬁvlf,l) Loss | Gain | (apm) | (@B
Degree (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.73 205 1.7 H 11.6 2.60 10.20 19.20 33
2535.00 74.91 213 1.3 \ 5.3 2.60 10.20 12.90 33
10 MHz Bandwidth
2535.00 83.27 326 2.0 H 13.1 2.60 10.20 20.70 33
2535.00 78.10 162 2.3 \Y/ 8.5 2.60 10.20 16.10 33
15 MHz Bandwidth
2535.00 83.28 54 2.2 H 13.1 2.60 10.20 20.70 33
2535.00 78.25 35 2.1 \Y/ 8.7 2.60 10.20 16.30 33
20 MHz Bandwidth
2535.00 83.12 182 1.2 H 12.9 2.60 10.20 20.50 33
2535.00 77.91 168 1.2 \ 8.3 2.60 10.20 15.90 33
16QAM:
Frequency llieczi.ver r{all:)li: R.X Antenns S“Cb::::tedAntenna ARS()l“lte Limit
(MHz) ((;3]2;"13;; Angle Height | Polar | Level Loss Gain (d;;vlfl) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 83.21 157 1.5 H 13.0 2.60 10.20 20.60 33
2535.00 78.00 166 13 \% 8.4 2.60 10.20 16.00 33
10 MHz Bandwidth
2535.00 83.01 40 2.5 H 12.8 2.60 10.20 20.40 33
2535.00 77.83 138 18 \ 8.3 2.60 10.20 15.90 33
15 MHz Bandwidth
2535.00 83.05 273 2.1 H 12.9 2.60 10.20 20.50 33
2535.00 78.27 315 1.1 \% 8.7 2.60 10.20 16.30 33
20 MHz Bandwidth
2535.00 83.09 123 1.5 H 12.9 2.60 10.20 20.50 33
2535.00 78.25 12 2.2 \% 8.7 2.60 10.20 16.30 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~55 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by James Fu on 2019-05-21 to 2019-05-28.

EUT operation mode: Transmitting
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Report No.: RSZ190506006-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.19 315.71
EGPRS(8PSK) 836.6 251.60 312.50
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4.17 4.73
HSUPA (BPSK) 836.6 4.18 4.94
HSDPA (16QAM) 836.6 4.21 4.94
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 245.19 318.91
EGPRS(8PSK) 1880.0 250.00 309.29
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.18 4.74
HSUPA (BPSK) 1880.0 4.20 4.74
HSDPA (16QAM) 1880.0 4.20 4.74
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}H ) y Bandwidth Bandwidth
z (MHZz) (MHZz)
RMC (BPSK) 1732.6 4.17 4.73
HSUPA (BPSK) 1732.6 4.18 4.73
HSDPA (16QAM) 1732.6 4.17 471
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -2.09 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 315.705128203 kHz
offfet 9.% dB 0BW245.192307692 kHz
[30 Varkgr T TTT(T 1l

o

D1 27.3|dBm 2.78 dBm
W 836.442944718 MHz

20 f'( Temp |1 [T1 OBW]

VAXH %:,1‘ \M\EZ 13.34 dBm

836.476602564 MHz

10
. Temp |2 [T1 OBW]
12.36 dBm

D2 1|.3 dBm 1 x =y 179 1=

. / w
Y T

i ",

vy o

=)

~-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 21.MAY.2019 20:17:27

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.68 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 312.499999997 kHz
offfet 9.§ dB OBI2d1-602564103 Kz
[~30 Markgr T L[TT]]
-3.98 dBm
D1 22 dim - R et
[20 A Temp |1 [T1 OBW]
L3 V\«V\\ 1-30 denf
R _ 836.473391436 MHz

Lio T
Temp |2 [T1 OgW]
.61 dBm
36 S000000 MK,

o

D2 -# dBm

~-10

=]
\ﬁﬁk\§\\‘{
L

~-20

Y
ot l»’ll/M ‘N\I\"\mm.. In

~-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 21.MAY.2019 20:28:58
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.25 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
offget 9.5 dB OBW [4.16666¢667 '/\Hz"
30 Varkgr T [TT]T
-71.69 dBm
2 834.244230769 MHz
1 PKy D1 18.4|dBm Femp 08wt
MMM‘[TZ 55 denl
D! 834.516666667 MHz|

1o
Temp |2 [T1 OBW]
.78 dBm
ro S 3 MH:
L
D2 -[.6 dBm ¥

L1 |
it AW

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:03:47

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz 0.64 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.935897436 MHz
offfet 9.5 dB OBW [4.1826923308 \AHZ"
30 Markgr T L[TT]]

-1¢.43 dBm
20 834.244230769 MHz
Temp |1 [T1 OBW]

MAXH D1 16 dBm W MMIWM—\‘_\ .42 dBm L
834.516666667 MHz
'f\ Temp |2 [T1 ofw]
i -14 dBm
o e 699358974 ML,
[ |
ato) OB |

T
|
A
=] q
———
—

_Bo 1
-40
+-50
-60
Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:05:30
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.66 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.935897436 MHz
Ooffget 9.% dB OBW [4.214743590 '/\Hz"
30 Varkgr T [TT]T
-71-.95 dBm
s 834.22820%128 MHz
1 PKE D1 17.5|dBm Temp [1_[T1_OfW]
{1, Jnap Ny MW 1-40 dBmf
L1io T T2 834 .500641026 MHz v
Temp 2 [T1 ogw]
] 1-24 dBm
15 615 MH.

—— "

~-30

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:07:45

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.77 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 318.910256421 kHz
offfet 9.5 dB OBI2]5 102307602 Kz
30 Markgr T L[TT]]
D1 24.2|dBm =2.09 dBm
e 1.879844949 GHz
[20 ¥ W Temp |1 [T1 OBW]
L3 FN \ 14.34 denf

s
&

-879876603 GHz

1o
Temp |2 [T1 OgW]
-94 dBm
1 1 Q12 Q5 GH,

O

D2 -[L.8 dBm /7 K\

-10
| .
J}f/ 308

~-30

g RM

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 21.MAY.2019 20:33:15
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.20 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 309.294871805 kHz
offfet 9.% dB OBI1290-000004000_khz]
[-30 Markdr T TTT]T
-3.22 dBm

D1 22 digm = BRI Tl NI
[0 Temp [T [TL O8]
Lo 1.879875000 GHz|"""
f'}{ \\{i Temp [2 [T1 ogw]
4.50 dBm
0 3 1 0123000 GH.
D2 -# dBm /I \
-20 /J\WL‘JJ ‘U\M\ 3DB
L_30 n
W W]
Lso {WMN L\'V\,LM

N

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 21.MAY.2019 20:43:28

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
“VBW 300 kHz -1.94 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.743589744 MHz
offfet 9.5 dB OBW [4.1826923308 \AHZ"
30 Markgr T L[TT]]
-3.85 dBm

=y

2 877644231 GHz
D1 18.6|dBm A“W’\,«W femp [t LTt O
MAXH P/,f‘w \W’\\k\ .90 dBm
LvVL
T2 .877916667 GHz

p
Lo -
Temp |2 [T1 OgW]
-42 dBm
Lo 1 099359 GH;
L
D2 -f7.4 dBm

=

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:25:46
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

®

*Att

*RBW 100 kHz
*VBW 300 kHz

20 dB SWT 5 ms

Delta 1 [T1 ]

-1.71 dB
4.743589744 MHz
0BW [4.198717949 '/\Hz"
Varkgr T TTT[T
-8.96 dBm
1.877624205 GHz
Temp [1 [T1 OBW]
$.90 demf
T2 1.877900641 GHz
Temp |2 [T1 OBW]
1-37 dBm
\1 1 2004359 GH.
t
bkkhn*WqﬂMkﬁbnl it
VG| 208

Ref 34.5 dBm
Ooffget 9.% dB
30
A [ 20
a;;; D1 17 dipm
10
0
= D2 -Pp dBm)
k—ﬁomﬂ!ﬂﬂbﬂ%ﬂ
=30
-40
-50
-60
Center 1.88 GHz
Date: 21.MAY.2019 21:26:53

1 MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

*Att

*RBW 100 kHz
“VBW 300 kHz

20 dB SWT 5 ms

Delta 1 [T1 ]
-1.97
743589744

dB
MHz

IN

OBW [4.198717949 \AHZ"

Markgr I [TI[]
-1.53

.877644231

dBm

GHz

=y

Temp |1 [T1 ORW]

r/\uw-wu»\j\««%

71.58
-877900641

dBm
GHz

LvVL

=
N
=

dBm
GH:

Temp |2 [T1 OgW]
1-91

1 099359

Mg,

Ref 34.5 dBm
Ooffset 9.% dB
30
n 20
D1 17.6|dBm
MAXH
10
Fo
D2 -B.4 #1é;
F-10 M
-30
F-40
=50
=60
Center 1.88 GHz
Date: 21.MAY.2019 21:29:15

1 MHz/

Span 10 MHz
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AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.43 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
offget 9.5 dB OBW [4.16666¢667 sz"

30 Varkgr T [TT]T

-8.28 dBm

1.730244231 GHz

20 D1 17.6|dBm oA Temp [1_[T1 _ORu]
.92 dBm

LVL
Iz . 730514667 GHz

Tl
1o
Temp |2 [T1 OgW]
.02 dBm
[o 1 4683 GH.
D2 -B.4 dgm \LL
- p{ K_\

=

k-40

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:57:31

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -3.11 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
offget 9.5% dB OBW [4.182692308 \mz"
30 Markgr T L[TT]T
-8.16 dBm
1.730244231 GHz
20 01 164 amm Temp |1 [TL O8]
- MM .83 dBm "
Lo . T 1.730500641 GHz||
Temp 2 [T1 OgwW]
1-45 dBm
ro 1 4683 GH,
=10 D2 D 6 d{m \1
l J Il }
308
F-30:
F--40:
I--50:
I--60:
Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:55:11
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.05 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.711538462 MHz
offget 9.5 dB OBW [4.16666¢667 '/\Hz"

30 Varkgr T TTT(T

-9.45 dBm

1.730244231 GHz

r Tomp | [TL OBW]

D1 16.8|dBm
WWW 1.65 denm||

T2 -730516667 GHz

W Temp |2 [T1 ofwq
.17 dBm
1 4683 GH.
XL
D2 -D.2 m 1‘\

=

I

3DB

~-50

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:49:37
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.101 1.308
1.4
16QAM 1.106 1.322
QPSK 2.683 2.894
3.0
16QAM 2.683 2.894
QPSK 4,519 4.952
5.0
16QAM 4,503 4.952
QPSK 8.974 9.712
10.0
16QAM 8.974 9.551
QPSK 13.510 14.615
15.0
16QAM 13.462 14.567
QPSK 17.885 18.974
20.0
16QAM 17.949 19.167
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz -0.45 dB
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.307692308 MHz
offget 9.5 dB 0BW [1.10096]1538 sz"
[-30 Markar T TTT]T
-9.95 dBm
20 1.87935(0962 GHz
Temp [1 [T1 OBW]
DL 16-4)dBm ;&mr\ﬁlﬁfMJKf“Vk*/mﬁ\waKV“m\ 1¢.61 agnfl
1o \4 1.879447115 GHz
Temp |2 [T1 OgW]
/ \ .23 dBm
o 1 05480 GH.

=10

R i_;;m/;/

L

k-40

Center 1.88 GHz

21.MAY.2019 23:17:58

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 30 kHz
*VBW 100 kHz

Delta 1 [T1 ]
-0.81

dB

Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.322115385 MHz
Ooffget 9.% dB OBW [1.105769231 mHz"
30 Varkgr T [TT]T
-10.03 dBm
1.87933¢538 GHz
20 Temp |1 [T1 OgW]
D1 16 digm NV VPN NPy TITaen|
L 1o A mmw\«ﬁh” 1.879443308 GHz
Temp |2 [T1 OgW]
1-17 dBm
o 1 05480 GH.
3/ L
- D2 ho dem
F-20 V2%, WiaW \'V\Pr‘ Iy )
’\uer\wdp/hrJ W\}\“ij\ﬂﬁ 308
F--30
F-40
[--50
[--60

Center 1.88 GHz

21.MAY.2019 23:19:00

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.43 dB
Ref 34.5 dBm “Att 20 dB SWT 30 ms 2.894230769 MHz
offfet 9.3 dB OB _[2.682693308 Hz]
[-30 Markar T TTT]T
-11.67 dBm
1.878557692 GHz
[2° Temp |1 [T1 OBW]
D1 14.7|dBm TR
Lo 7 /uw\,N“/\J‘J\a!L\ﬁ A2 1.878663462 chzl|""
Temp |2 [T1 OogwW]
/ \ .41 dBm
1 1346154 GH;

I

[ \

W o]

~-30

~-50

~-60

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 21.MAY.2019 23:20:59

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KkHz Delta 1 [T1 ]
“VBW 100 kHz -0.21 dB
Ref 34.5 dBm “Att 20 dB SWT 30 ms 2.894230769 MHz
offfet 9.5 dB OBW [2.682693308 \mz"
[~30 Varkgr T TTT(T

-13.72 dBm

1.878551692 GHz

[20 Temp [T [TL O8]
VAXH -27 dBmff
o b1l 12.9]dBEm TP VTN POV D P 1878663462 ohz||

-19 dBm
1 1344154 CH.

TTemp 2 [T1 OgW]

o

[ D2 —13.1f8m “\L

o ]

I —

F-40

~-50

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 21.MAY.2019 23:22:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.90 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.951923077 MHz
offget 9.5 dB OBW [4.51923¢769 'J\Hz"
30 Varkgr T [TT]T
-9.10 dBm
1.877532051 GHz
[0 Temp [T [TL O8]
DL 16-2|dBm — AN~ AT SN LA T2 1200 dBm||
Lo TF u\7 1.877740385 chz|""
Temp |2 [T1 OogwW]
/ \ 11.02 dBm
1 2259615 GH.

Lo ! \
1
Py / \A/\‘“"\,. o

L A
,«-f\(ixf o ~ A MRSV ELE

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 23:26:07

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.03 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.951923077 MHz
offfet 9.5 dB OBW [4.50320§128 \mz"
[~30 Varkgr T TTT(T

-10.62 dBm

2 1.877516026 GHz
Temp |1 [T1 OBW]
VAXH D1 15.7|dBm
753 dB
PP Y N BTN A VW VPeg W VPOV ON P gl [
1.877756410 GHz

10
Temp |2 [T1 OBW]
-62 dBm

1 3615 GH.
J \1
10: D =1O= Tom]
N / \’\

~-30

o

F-40

~-50

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 23:24:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.56 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.711538462 MHz
offget 9.5 dB OBW [8.974354974 'J\Hz"
30 Varkgr T [TT]T
-13.20 dBm
1.875128205 GHz
[0 Temp [T [TL O8]
_— D1 13.1|dBm T2 -61 dBmf
Lo T A MA SN VY 1.875512821 GHz
Temp |2 [T1 OogwW]
] \ 11.24 dBm
1 4487179 GH.

. j |

~-10 |
D2 -p2. E)dem

\

| MJ WM}M\‘V’\JUW 3DB

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 21.MAY.2019 23:29:55

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.83 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.551282051 MHz
offfet 9.5 dB OBW [8.974354974 \mz"
[~30 Varkgr T TTT(T

-11.35 dBm
87525410 GHz
Temp [T1 ogw]

D1 14.1|dBm - 9 _dBm
L1o A o AR ARAANAN N4 .875512821 GHz
\Temp 2 [T1 OgW]

=

HE
>
x|
T
T
N
o
=y

=

1¢.59 dBm
1 44874179 GH.

o

i L

| WWMJ \'\,\‘Lm\/‘\,\nw% 3DB

F-40

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 21.MAY.2019 23:28:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.29 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.615384615 MHz
offget 9.5 dB 0BW 13.509614385 'J\Hz"
30 Varkgr T [TT]T
-9.07 dBm
1.872740385 GHz
[0 Temp [T [TL O8]
IMAXH
D1 14.9|dBm 4 O—ctBm
1 Lt
O ) e M2 1.873319308 GHz

1o
Temp |2 [T1 OogwW]
.28 dBm

68240 GH.

I

A ]

~-50

~-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 21.MAY.2019 23:31:38

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.41 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.567307692 MHz
offfet 9.5 dB 0BW 13.461534462 \mz"
[~30 Varkgr T TTT(T

-11.65 dBm
1.87278§462 GHz
Temp |1 [T1 OgW]

.74 dBmjl
AN A AN AR A AR AT 1.873314308 cHz| "
\Temp 2 [T1 ogw]

/ -75 dBm
i J \
3

1 I3 A6 GH.
r-10
D2 -p2. G}ij L

HE
B
x|z
i
T
N
o

D1 13.4|dBm

F-40

~-50

~-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 21.MAY.2019 23:33:48
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.18 dB
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 18.974358974 MHz
off{et 9.5 dB oBW 17.884618385 'J\Hz"
30 Varkgr T [TT]T
-11.74 dBm
1.870576923 GHz
[0 Temp [T [TL O8]
[maxH|
D1 13.3|dBm —+ ; .77 denf
Lo Sablh pltuh L, e 1.871153846 GHz
Temp |2 [T1 OogwW]
10.07 dBm
Lo 1 Q038462 GH,
L_10 j \lw_
D2 -N2.7 me X
~-20
vyVhFW“WWWMV NUAW ZED
W
k-a0
~-50
~-60
Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 21.MAY.2019 23:37:46

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.96 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 19.166666667 MHz
offfet 9.5 dB 0BW 17.948717949 \mz"
[~30 Varkgr T TTT(T

-13.02 dBm

20 1.870512821 GHz
Temp |1 [T1 OBW]
VAXH T2 .78 dBm

D1 12.6|dBm

=

871084744 GHz
Temp [2 [T1 OBW]

11.25 dBm
i j \

1 Q0. 46, GH,
F-10 T
D2 -[13.4 fam ‘
F-20

TN AIAAAMWW“W

F-40

~-50

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 21.MAY.2019 23:36:57
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.101 1.308
14
16QAM 1.106 1.322
QPSK 2.683 2.875
3.0
16QAM 2.683 2.885
QPSK 4.519 4.968
5.0
16QAM 4.487 4.952
QPSK 8.974 9.679
10.0
16QAM 8.974 9.615
QPSK 13.510 14.663
15.0
16QAM 13.462 14.615
QPSK 17.949 19.103
20.0
16QAM 17.949 19.167
FCC Part 27, FCC Part 22H/24E Page 53 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.33 dB
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.307692308 MHz
offget 9.5 dB 0BW [1.10096]1538 'J\Hz"
[-30 Markar T TTT]T
-10.32 dBm

1.73185(0962 GHz
Temp |1 [T1 OBW

D1 15.4(dBm . PTAVTLY WYLV T asm|l
Lo \T4 1.731947115 GHz

Temp |2 [T1 OgW]
1-53 dBm
Lo 1 0480 GH.

v S

M}MM WW 30B

=y
o
T
N
o
=

k-40

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 21.MAY.2019 23:42:10

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.05 dB
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.322115385 MHz
Ooffget 9.% dB OBW [1.105769231 \AHz"
[30 VMarkgr T TTTT
-9.97 dBm

1.73183¢538 GHz
Temp |1 [T1 OH

=
b
T
N
o
=

D1 15.4|dBm
- - 74 dBm
AN AN LVL
L1io A z 1.731942308 GHz
Temp |2 [T1 OgW]
.81 dBm
Lo 1 048077 GH:

/ \

;:LWWJ\J’J\"J Ao \N\,‘J‘" 30B

~-60

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 21.MAY.2019 23:40:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
“VBW 100 kHz -1.65 dB

Ref 34.5 dBm “Att 20 dB SWT 30 ms 2.875000000 MHz
offfet 9.3 dB OBW |2.682693308 'AHz"

30 Varkdr T TTTT

-11.22 dBm

1.731067308 GHz

[2° Temp |1 [T1 OBW]
.31 dBm

D1 13.6|dBm LVl
A\ ndg ol et 2 -731163462 GHz

T
1o 7 7
Temp |2 [T1 OogwW]
.20 dBm
l 1 44154 GH:

=

I

j _
VAN Man

~-30

~-50

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 21.MAY.2019 23:44:36

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 KkHz Delta 1 [T1 ]
“VBW 100 kHz -1.01 dB
Ref 34.5 dBm “Att 20 dB SWT 30 ms 2.884615385 MHz
offfet 9.5 dB OBW [2.682693308 \mz"
[~30 Varkgr T TTT(T

-13.36 dBm
1.731067308 GHz

20 Temp [1 [T1 OgwW]
MAXH 71-48 dBm L
o D1 12.1|dBm TlMAVﬂWJVAﬂAANMAw"\ﬂWL T2 T 1163462 GHZ
Temp |2 [T1 O8]
f )T 1-19 dBm
Lo 1.733844154 G,

L_10 j
D2 -[13. Q}Bm

\\1
i

F-40

~-50

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 21.MAY.2019 23:43:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.28 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.967948718 MHz
offget 9.5 dB OBW [4.51923¢769 'J\Hz"
30 Varkgr T [TT]T
-10.34 dBm
1.730016026 GHz
[0 Temp |1 [T1 OBW]
= b1 15-4|dBn V}AWWMW\,\F Ip-s1asmy, |,
L1o 1.730240385 GHz
Temp |2 [T1 OogwW]
/ \ 1¢.12 dBm
1 4759615 GH.

I

. / |
|

F-20 W] 3DB
Mm/"“’m“"'/ N\l

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 23:45:51

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.97 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.951923077 MHz
offfet 9.5 dB OBW [4.487179487 \mz"
[~30 Varkgr T TTT(T

-11.02 dBm

1.730016026 GHz
[20 Temp |1 [T1 OgW]
D1 14.9|dBm —F5—dBm
L 1o PMMMW"\? 1.73025¢410 cHz|"'"
Temp |2 [T1 OBW]
/ \ -68 dBm
Lo 1 4743590 GH.

F-40

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 23:47:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.64 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.679487179 MHz
off{et 9.5 dB OBW |[8.97435§974 'J\Hz"
30 Varkgr T [TT]T
-13.47 dBm
1.72766(0256 GHz
[0 Temp [T [TL O8]
D1 12.7|dBm - 23 oy,
Lo - Tl e b o sl A g, A A oAb 1.728014821 GHz
Temp |2 [T1 OogwW]
Z \ .96 dBm
0o j \ 1 6987179 GH.
F-10
D2 -13.3fdam %

: ot WWM/ \W““A““Wv‘uwtw h

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 21.MAY.2019 23:48:24

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.16 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.615384615 MHz
offfet 9.5 dB OBW [8.974354974 \mz"
[~30 Varkgr T TTT(T

-12.90 dBm

20 1.727724359 GHz
Temp |1 [T1 OBW]
VAXH
D1 13.1[dBm —p -77 dBmf,
APt A N IVE 1.728014821 GHz
1o o o ol i
Temp [2 [T1 oBw]
-42 dBm
o 1 6087179 GH.

mEl \1
D2 -[12. ijBm

SRS L]

it
A

F-40

~-50

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 21.MAY.2019 23:49:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.34 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.663461538 MHz
offget 9.5 dB 0BW 13.509614385 'J\Hz"
30 Varkgr T [TT]T
-12.19 dBm
1.725192308 GHz
[0 Temp [T [TL O8]
_— D1 13.8|dBm -64 dBmf
L 1o T A A A it AN A T2 1.725817308 GHz||"""
Temp |2 [T1 OogwW]
/ \ .41 dBm
Lo 1 Q3249 GH.

[ D2 —12.2]d8m }\

o St

~-30

~-50

~-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 21.MAY.2019 23:52:40

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.80 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.615384615 MHz
offfet 9.5 dB 0BW 13.461534462 \mz"
[~30 Varkgr T TTT(T

-13.73 dBm
1.725240385 GHz

[20 Temp [T [TL O8]
— D1 12.8(dBm —F& a 51 demj
Lo - SMAAN A iAol Ao AN 1.725819308 GHz|
Temp [2 [T1 OBW]
/ \ -97 dBm
Lo 1 Q2 46 _GH,

L_10 j
D2 -[13. ijBm \l

F-40

~-50

~-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 21.MAY.2019 23:51:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -1.74 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 19.102564103 MHz
Ooffget 9.% dB 0BW 17.948717949 sz"
30 Varkgr T [TT]T
-12.44 dBm
1.723012821 GHz
[0 Temp [T [TL O8]
T1 1¢.86 dBm
D1 12.8(dBm L LI
Lo VT LTI FRORUTY SN PR A Yy L) 1.723589744 GHz
Temp |2 [T1 OogwW]
1(¢.23 dBm
Lo 1.741538462 GH.
L_o10 j \
D2 -13.2 me %
F--20:
\hduﬁ 308
"*bdxﬂl\ﬁpd;tfl’““wu“wf[ AR A |
F--40:
I--50:
I--60:
Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 21.MAY.2019 23:53:59

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.74 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 19.166666667 MHz
offfet 9.5 dB 0BW 17.948717949 qu"
[~30 Varkgr T TTT(T

-13.46 dBm
1.723012821 GHz

[20 Temp [T [TL O8]
VAXH . .88 dBm L
[0 b 12 dim WINPTV PIN YD  RPTTe) T-72358Y74% THzZ|
Temp |2 [T1 O8]
} -23 dBm
1741538462 o

.
N s
A ARAA Ao \

Lo j
~-10

D2 -f4 dva
~-20

b
* ,
WP, v

F-40

~-50

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 21.MAY.2019 23:55:25
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4,519 4,984
5.0
16QAM 4,535 4,968
QPSK 8.974 9.808
10.0
16QAM 8.942 9.551
QPSK 13.510 14.663
15.0
16QAM 13.462 14.615
QPSK 17.949 19.038
20.0
16QAM 17.949 19.103
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.29 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.983974359 MHz
offget 9.5 dB OBW [4.51923¢769 'J\Hz"
30 Varkgr T [TT]T
-11.52 dBm
2.53251§026 GHz
[0 Temp |1 [T1 OBW]
[vaxi] D1 14.9(dBm - —78—dBm||
Lo VWWW Y Mw\ﬂ,mu‘\:vw,rww 5 soradans ore] "
Temp |2 [T1 OogwW]
} \ 1(.80 dBm
2.537259615 GH.
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N
o
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~-50

~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 23:59:14

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.27 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.967948718 MHz
offfet 9.5 dB OBW [4.53525¢410 \mz"
[~30 Varkgr T TTT(T

-12.57 dBm
532532051 GHz
[T1 ogw]

D1 13.9|dBm v e TV W WYY WA LW —— LvL
s Yy "\7 .53274(385 GHz

10
Temp |2 [T1 OBW]
1¢.16 dBm

Lo 2537278641 GH.

[0 D2 —12,17d8m \w
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.11 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.807692308 MHz
offget 9.5 dB OBW [8.974354974 sz"
30 Varkgr T [TT]T
-13.69 dBm
2.530124205 GHz
[0 Temp [T [TL O8]
1-55 dem|l
s D1 12.4|dBm — PPN YWY TTYRIP [ 2.530514821 GHzZ]|
Temp [2 [T1 OBW]
.87 dBm
0o / \ 2.53948717Q GH.
F-10 T
D2 -[13.6 YdBm
_20 il |
308
F-30
k-40
F--50
F--60
Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 00:02:29

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.96 dB
Ref 34.5 dBm “Att 20 dB SWT 10 ms 9.551282051 MHz
offfet 9.5 dB OBW [8.942307692 qu"
[~30 Varkgr T TTT(T

-12.68 dBm

2 2.530256410 GHz
Temp |1 [T1 OBW]
(256 .51 dBm
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N
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W e

10 ot
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i j \
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r-10
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~-50

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 00:00:55
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.09 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.663461538 MHz
offget 9.5 dB 0BW 13.509614385 'J\Hz"
30 Varkgr T [TT]T
-10.81 dBm
2.527740385 GHz
[0 Temp [T [TL O8]
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/ \ .34 dBm
2.5418249Q GH.

I

L J \1
10 D2 —11,8/dBm \

. WV‘I/J \,“m 3DB

~-50

~-60

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 22.MAY.2019 00:13:57

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.23 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 14.615384615 MHz
offfet 9.5 dB 0BW 13.461534462 \mz"
[~30 Varkgr T TTT(T

-13.30 dBm

2.527784462 GHz
[20 Temp [T [TL O8]
VAXH 1-88 dBmjf
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o
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Date: 22.MAY.2019 00:15:16
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QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -2.84 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 19.038461538 MHz
offget 9.5 dB 0BW 17.948717949 '/\Hz"
30 Varkgr T [TT]T
-12.35 dBm
2.525576923 GHz
[0 Temp [T [TL O8]
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -3.50 dB
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 19.102564103 MHz
offfet 9.5 dB 0BW 17.948717949 \mz"
[~30 Varkgr T TTT(T

-11.77 dBm
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard
FCC §2.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate
attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~55 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by James Fu from 2019-05-21 to 2019-05-23.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)
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30 MHz - 1 GHz (GSM Mode)
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1 GHz - 10 GHz (GSM Mode)
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*VBW 3 MHz -23.41 dBm
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k20
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Fundamental test
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®

Ref 34.5 dBm

30 MHz - 1 GHz (WCDMA Mode)

*RBW 100 kHz
*VBW 300 kHz

“Att
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Fundamental test

FCC Part 27, FCC Part 22H/24E

Page 67 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

PCS Band (Part 24E)

Ref

34

-5 dBm

30 MHz — 1 GHz (GSM Mode)
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*RBW 100 kHz
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Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.95 dBm

Ref 34.5 dBm *Att 20 dB SWT 105 ms 3.557692308 GHz

offfet 9.3 dB |
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Date: 21.MAY.2019 20:38:34

30 MHz - 1 GHz (WCDMA Mode)
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*VBW 300 kHz -52.11 dBm
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Ref

1 GHz - 2 GHz (WCDMA Mode)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.27 dBm

*Att 20 dB SWT 2.5 ms 1.961538462 GHz
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100 MHz/ Stop 2 GHz

2 GHz - 20 GHz (WCDMA Mode)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.80 dBm
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Fundamental test
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AWS Band (Part 27)

Date:

Date:

30 MHz - 1 GHz (WCDMA Mode)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -52.14 dBm
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F-30 / \ Fundamental test
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®

MAXH

Date:

LTE Band 2:

®

=
)

Date:

2 GHz - 20 GHz (WCDMA Mode)
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.
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
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*VBW 300 kHz -51.80 dBm
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offfet 9.3 dB |
=20
=10
LVL
I
=10
D1 -13 ¢iBm
= -20
=30
3DB
-40
= -50 L
WWWWWMWMMM
= -60:
=70
Start 30 MHz 97 MHz/ Stop 1 GHz

22.MAY.2019 00:33:20

FCC Part 27, FCC Part 22H/24E

Page 72 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.25 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.863782051 GHz
offfet 9.3 dB |
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Fundamental test
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)
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“VBW 3 MHz -41.10 dBm
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.34 dBm

Ref 24.5 dBm *Att 10 dB SWT 100 ms 311.362179487 MHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.84 dBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.556089744 GHz

offfet 9.3 dB |

LA

LvVL

N

o

D1 -13 d¢iBm

F-20 ) \ Fundamental test
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.66 dBm
Ref 24.5 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz
offfet 9.4 dB |
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.
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
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“VBW 300 kHz -51.33 dBm
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Date:

=
)

Date:

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

Ref *Att 20 dB
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1.959935897 GHz

dB
30

!

20

o

D1 -13 ¢iBm
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Stop 2 GHz
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Fundamental test
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®
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Date:

Date:

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.58 dBm
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.33 dBm
Ref 24.5 dBm “Att 10 dB SWT 105 ms 3.759615385 GHz
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)
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“VBW 300 kHz -51.52 dBm
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Date:

=
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1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.50 dBm
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)
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LTE Band 4:

®
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2 GHz - 20 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.61 dBm
Ref 24.5 dBm *Att 10 dB SWT 105 ms 3.759615385 GHz
offfet 9.4 dB |
20
10
LVL
o
F-10
D1 -13 d¢Bm
=20
-30
3DB
F-40
=50
Myt stk g A AIAAAR M St A st Al A AL
-60
=70
Start 2 GHz 1.8 GHz/ Stop 20 GHz
22.MAY.2019 00:48:25
.
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.86 dBm
Ref 24.5 dBm *Att 10 dB SWT 100 ms 375.096153846 MHz
offfet 9.3 dB |
20
10
LVL
o
F-10
D1 -13 ¢iBm
=20
-30 §
3DB
-40
=50 1
ot Aibonr At wljwtwmu. Wl A LA hanar b
--60
=70
Start 30 MHz 97 MHz/ Stop 1 GHz

22.MAY.2019 00:24:22
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Date:

=
)

Date:

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.31 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.769871795 GHz

offfet 9.3 dB |
30

20

LvVL

o

D1 -13 ¢iBm

L -z0 Fundamental test

T
I
IS
(=}
=<

Ar A IAPA AL, N

{
?
%
E

sy b

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

22.MAY.2019 00:28:43

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -21.47 dBm
Ref 24.5 dBm *Att 10 dB SWT 105 ms 3.442307692 GHz

offfet 9.4 dB |

1o

o

~-10

D1 -13 ¢iBm

~-50

AT 0 R VIRTYRVIT | FRPWTERN ENCRTFIIAY WYV Py SXSr NS N WY AW

~-60

~-70

Start 2 GHz 1.8 GHz/ Stop 20 GHz

22.MAY.2019 00:29:01
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Report No
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®

HE
)

>
<
=

Date:

HE
)

>
<
=

Date:

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.48 dBm
Ref 24.5 dBm *Att 10 dB SWT 100 ms 602.051282051 MHz

offfet 9.4 dB |
20

o

~-10

D1 -13 ¢iBm

~-30

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

22.MAY.2019 00:24:43

1 GHz - 2 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -38.32 dBm

Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.779487179 GHz

offfet 9.4 dB |
30
20

‘ LVL
10
O
=10
D1 -13 ¢iBm ’
=20
}‘ DB
=30
1

L0 i
Wt O A AN S b bl A Rt dtina
=50
= -60:
Start 1 GHz 100 MHz/ Stop 2 GHz

22.MAY.2019 00:28:26

Fundamental test
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -25.43 dBm
Ref 24.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 9.4 dB |
20
[
LVL
0
=10
D1 -13 d¢Bm
= -20
1
v
=30
3DB
-40
=50
il b n it s AANAABI A (TR | WY W TN RPN W R PTY Y
= -60:
=70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 22.MAY.2019 00:31:57

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.89 dBm

Ref 24.5 dBm *Att 10 dB SWT 100 ms 608.269230769 MHz

offfet 9.3 dB |

20

B

o

D1 -13 d¢iBm

3DB

~-60

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22.MAY.2019 00:24:58
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Date:

B

Date:

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.01 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.867628205 GHz
offfet 9.3 dB |
30
LA
=20
LvVL
Lio \. &
0
~-10
D1 -13 ¢iBm
= -20
L DB
Los0 Fundamental test
40 / \ :
MWWWWWWMMMMJJ \‘mwuL Nobastng¥|
=50
=60
Start 1 GHz 100 MHz/ Stop 2 GHz

22.MAY.2019 00:27:43

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27 .34 dBm
Ref 24.5 dBm * ALt 10 dB SWT 105 ms 3.442307692 GHz
offfet 9.3 dB |
=20
Al
10
LVL
=0
=10
D1 -13 ¢iBm
=-20:
1
=-30:
3DB
-0
=50
=TS OO I VSN AT TN SRR RTINESY NPT AU DO ey
=-60:
=70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

22.MAY.2019 00:32:09
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -51.10 dBm
Ref 24.5 dBm “Att 10 dB SWT 100 ms 706.201923077 MHz
offfet 9.4 dB |
20
[
IMAXH
LVL
0
=10
D1 -13 ¢Bm
= -20
=30 DB
-40
=50
apfb A S e g st A s A Aty s Mol
-60
-70
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 22.MAY.2019 00:25:11
1 GHz - 2 GHz (10.0 MHz, Middle Channel)
® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.30 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.434294872 GHz
offfet 9.4 dB |
30
[20
IMAXH
LVL
Lio \ .
O
=10 ‘
D1 -13 ¢iBm h
=20 / \ DB
L5 r Fundamental test
oo . i W«
-50
-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 22.MAY.2019 00:27:18
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -29.37 dBm
Ref 24.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 9.4 dB |

20

e

LVL
0
=10
D1 -13 ¢Bm
= -20
1
=30
3DB

F-40

=50
R AARAN AN AN A AN AR AP AN AL s MBI S A st Jn Pt AN A p i

= -60:

=70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 22.MAY.2019 00:32:20

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.35 dBm

Ref 24.5 dBm *Att 10 dB SWT 100 ms 964.246794872 MHz

offfet 9.3 dB |

20

B

o

D1 -13 d¢iBm

3DB

A AL IR g Mo - PR b A s Aty bl

~-60

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22.MAY.2019 00:25:28
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Date:

B

Date:

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.93 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.589743590 GHz
offfet 9.3 dB |
k30
LA
k20
? LvL
10 LS
o
F-10
D1 -13 giBm

;;3? N (TP ey kmuuﬁmjubd@AwumiﬂwAMPUM”LQNuJAkMJ Wt vt Ay

~-60

Start 1 GHz 100 MHz/ Stop 2 GHz

22.MAY.2019 00:26:53

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.61 dBm
Ref 24.5 dBm * ALt 10 dB SWT 105 ms 3.442307692 GHz
offfet 9.3 dB |
=20
Al
10
LVL
=0
=10
D1 -13 {iBm
=-20:
=-30: 1
3DB
k-40
-50:
Jbﬁpvk\}ﬂwh¢kwwt¢uﬂhbNWWMM‘LkJMMNwMLumkwhyUWWN&AHﬂAkﬁMUJmﬂﬂﬂAﬂ%&h@ﬁﬂ«J
=-60:
=70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

22.MAY.2019 00:32:32

Fundamental test
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®

Ref

24

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

.5 dBm

“RBW 100 kHz
“VBW 300 kHz
*Att 10 dB SWT 100 ms

Marker 1 [T1 ]
-51.56 dBm
656.458333333 MHz

20

Off:

et 9.3

dB

>
<
=

HE
)
T

iy

S}

o

~-10

D1 -13

Bm

~-30

~-70

Start 30 MHz

Date: 22.MAY.2019 00:25:41

Ref

97 MHz/

Stop 1 GHz

1 GHz - 2 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz
*Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-41.03 dBm
1.330128205 GHz

dB

!

20

HE
)

>
<
=

o

D1 -13

k-40

LWL Fundamental test

~-50

AT A gt TR RV |

~-60

Start 1 GHz

Date: 22.MAY.2019 00:26:22

100 MHz/

Stop 2 GHz
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2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.75 dBm
Ref 24.5 dBm “Att 10 dB SWT 105 ms 3.442307692 GHz
offfet 9.4 dB |
20
[
LVL
o
~-10
D1 -13 d¢Bm
~-20
- -30: 1
3DB
F-40
-50
(A A Al AU 0 AN AL A i AP itttz oM St il
~-60
~-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 22.MAY.2019 00:32:44

LTE Band 7:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -33.55 dBm

Ref 24.5 dBm *Att 10 dB SWT 100 ms 221.201923077 MHz

offfet 9.3 dB |

20

B

o

D1 -25 ¢Bm

3DB

VT TRIE I N WP NPT PRSI RIS, P YIRS NETRONS e

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 23.MAY.2019 00:11:04
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Date:

HE
)

>
<
=

Date:

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.94 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 2.387820513 GHz
offfet 9.3 dB |
30
=20
LvVL
10 K
0
~-10
= -20
, 3DB
D1 -25 ¢iBm I
=30
1
L _40 vl
YY) NS (T YNT PP ATTRRTY FITION ST RIVSYIL N WYY SR,
=50
=60
Start 1 GHz 200 MHz/ Stop 3 GHz
23.MAY.2019 00:16:33
.
3.0 GHz - 26.5 GHz (5.0 MHz, Middle Channel)
“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.52 dBm
Ref 24.5 dBm “Att 10 dB SWT 140 ms 26.161057692 GHz
offfet 9.4 dB |
20
=10
LVL
0
=10
= -20
D1 -25 ¢Bm
=30
DB
-40

L_so 5
'Miww (ATTIPRETY PV FTAYY YV VTTIN UV PETVVI WA IV v

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

23.MAY.2019 00:16:52

Fundamental test
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30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -25.60 dBm

Ref 24.5 dBm *Att 10 dB SWT 100 ms 218.092948718 MHz

offfet 9.4 dB |
20

>
<
=

HE
)
T

iy

S}

o

~-10

1
D1 -25 @Bm

~-30

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 23.MAY.2019 00:09:21

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.21 dBm

Ref 34.5 dBm *Att 20 dB SWT 5 ms 2.932692308 GHz

offfet 9.3 dB |

LvVL

o

D1 -25 ¢iBm

~-30

|

|

\ ) Fundamental test
\

L_s0 /
FRerT TR TIN VTN THRTFYY WURY DI RSVE U TSRO0 (W

~-50

~-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 23.MAY.2019 00:16:10
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3 GHz - 26.5 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.96 dBm
Ref 24.5 dBm “Att 10 dB SWT 140 ms 11.096955128 GHz
offfet 9.4 dB |
20
[
LVL
o
~-10
~-20
D1 -25 d¢Bm
[0 3DB
F-40
1
~-50
oottt gt ronsth ot sl oiath st s
~-60
~-70
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 23.MAY.2019 00:17:09
.
30 MHz - 1 GHz (15.0 MHz, Middle Channel)
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.44 dBm
Ref 24.5 dBm “Att 10 dB SWT 100 ms 218.092948718 MHz
offfet 9.4 dB |
20
[
LVL
o
~-10
~-20

1
D1 -25 WBm

L _s0 Lb bk ons ol it o gl A g

~-60

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 22.MAY.2019 23:44:41
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1 GHz - 3 GHz (15.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.89 dBm

Ref 34.5 dBm *Att 20 dB SWT 5 ms 2.294871795 GHz

offfet 9.3 dB |
30

2

LvVL

o

D1 -25 ¢iBm l

|
| |
J L Fundamental test
U

~-60

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 23.MAY.2019 00:15:48

3 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.49 dBm

Ref 24.5 dBm *Att 10 dB SWT 140 ms 25.332532051 GHz

Ooffget 9.% dB

1o

HE
)

>
<
=

o

~-10

D1 -25 d¢Bm

50
MU LA gt vt PRI FATT) KTVRVEIT IRV AT T v

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 23.MAY.2019 00:17:24
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®

HE
)

>
<
=

Date:

Date:

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.51 dBm
Ref 24.5 dBm *Att 10 dB SWT 100 ms 221.201923077 MHz

offfet 9.4 dB |
20

o

~-10

D1 -25 fsm

|'

~-70

Start 30 MHz 97 MHz/ Stop 1 GHz

22.MAY.2019 23:44:01

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -41.10 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 2.766025641 GHz

offfet 9.3 dB |
30
k20
k10
\,

o
F-10

D1 -25 ¢iBm I ‘

| 1

~-50

~-60

Start 1 GHz 200 MHz/ Stop 3 GHz

23.MAY.2019 00:15:04

LA

LvVL

Fundamental test
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3 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -51.14 dBm
Ref 24.5 dBm *Att 10 dB SWT 140 ms 26.311698718 GHz
offfet 9.4 dB |
20
o
IMAXH
LVL
0
=10
= -20
D1 -25 ¢Bm
=30
DB
k-0
1
=50
= -60:
=70

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 23.MAY.2019 00:17:36
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Leo Huang on 2019-05-23.

EUT operation mode: Transmitting
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Report No.: RSZ190506006-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

AUX Antenna:
30 MHz ~ 20 GHz:
PCS Band (Part 24E)

Frequency Receiyer Turntable Rx Antenna Sug::)ilt:teintenna Absolute FCC Part 24E

R o | oo | | |
(dB) (dBi)
GSM Mode, middle channel
231.26 28.05 311 2.4 H -68.9 0.31 -69.21 -13 56.21
231.26 27.22 91 1.3 \ -69.8 0.31 -70.11 -13 57.11
3760.00 45.38 181 1.9 H -56.7 1.50 11.80 -46.40 -13 33.40
3760.00 44.57 131 2.0 \% -57.0 1.50 11.80 -46.70 -13 33.70
WCDMA Mode Band I1, Middle channel
231.26 28.46 12 2.1 H -68.5 0.31 -68.81 -13 55.81
231.26 27.29 303 1.8 \ -69.7 0.31 -70.01 -13 57.01
3760.00 44.75 289 2.3 H -57.3 1.50 11.80 -47.00 -13 34.00
3760.00 44.65 121 2.3 \% -56.9 1.50 11.80 -46.60 -13 33.60
30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency lliecei.ver Turntable Rx Antenna Sué)::::teintenna Absolute FCC Part 27

0 | (oo | e || o | i | o | "G | Gl | i |
(dB) (dBi)
WCDMA Mode Band 1V, Middle channel

231.26 28.24 141 1.7 H -68.8 0.31 -69.11 -13 56.11
231.26 28.71 353 2.4 \% -68.3 0.31 -68.61 -13 55.61
3464.12 43.42 5 11 H -57.5 1.50 12.00 -47.00 -13 34.00
3464.12 44.05 2 2.0 \% -57.6 1.50 12.00 -47.10 -13 34.10

FCC Part 27, FCC Part 22H/24E
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vlfn) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2
Test frequency range:30 MHz ~ 20 GHz
231.26 28.23 230 2.0 H -68.8 0.31 0 -69.11 -13 56.11
231.26 28.39 265 11 V -68.6 0.31 0 -68.91 -13 55.91
3760.00 46.08 330 2.2 H -56.0 1.50 11.80 -45.70 -13 32.70
3760.00 45.69 168 1.6 \Y/ -55.9 1.50 11.80 -45.60 -13 32.60
Band 4
Test frequency range:30 MHz ~ 18 GHz
231.26 28.61 97 2.2 H -68.4 0.31 0 -68.71 -13 55.71
231.26 28.01 14 2.4 V -69.0 0.31 0 -69.31 -13 56.31
3465.00 43.94 128 2.0 H -56.8 1.50 12.00 -46.30 -13 33.30
3465.00 44.38 30 1.1 \Y/ -57.1 1.50 12.00 -46.60 -13 33.60
Band 7
Test frequency range: 30 MHz ~ 26GHz
231.26 28.64 166 15 H -68.4 0.31 0 -68.71 -25 43.71
231.26 27.76 68 15 V -69.2 0.31 0 -69.51 -25 4451
5070.00 44.02 95 11 H -56.0 1.60 12.10 -45.50 -25 20.50
5070.00 44.29 199 2.1 V -55.7 1.60 12.10 -45.20 -25 20.20
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Main Antenna:
30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency RRziﬁdliV: ! Tl::::t?}: te . Cable | Antenna Al]zi(:,l:lte - .
(MHz) (dBuV;; Deg%‘ee H(elght Polar | Level | * Gain (dBm) Limit | Margin
m) | (V) | @Bm) | cpt | g (dBm) | (dB)
GSM Mode, middle channel
235.07 27.30 318 2.3 H -69.7 0.31 0 -70.01 -13 57.01
235.07 28.82 333 25 \% -68.2 0.31 0 -68.51 -13 55.51
1673.20 45.30 124 2.1 H -61.0 1.30 8.90 -53.40 -13 40.40
1673.20 4453 137 1.3 \% -61.2 1.30 8.90 -53.60 -13 40.60
2509.80 52.39 24 2.0 H -51.0 2.60 10.20 -43.40 -13 30.40
2509.80 52.97 201 2.0 \% -49.8 2.60 10.20 -42.20 -13 29.20
3346.40 45.47 228 1.0 H -55.4 1.50 11.70 -45.20 -13 32.20
3346.40 46.03 157 2.4 \% -54.9 1.50 11.70 -44.70 -13 31.70
WCDMA Mode, Middle channel
235.07 27.83 35 2.2 H -69.2 0.31 0 -69.51 -13 56.51
235.07 27.88 28 1.8 \% -69.1 0.31 0 -69.41 -13 56.41
1673.20 43.13 206 1.7 H -63.2 1.30 8.90 -55.60 -13 42.60
1673.20 43.37 291 2.3 \% -62.4 1.30 8.90 -54.80 -13 41.80
2509.80 46.99 237 1.8 H -56.4 2.60 10.20 -48.80 -13 35.80
2509.80 46.70 328 15 \% -56.0 2.60 10.20 -48.40 -13 35.40
3346.40 43.37 169 1.9 H -57.5 1.50 11.70 -47.30 -13 34.30
3346.40 43.33 103 11 \% -57.6 1.50 11.70 -47.40 -13 34.40
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?)::)ilt:te(:ntenna Absolute FCC Part 24E
(MHz) ((;;(llll\l’lig ])Aelg'leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) | (HV) | @Bm) | cpr | g (dBm) | (dB)

GSM Mode, middle channel

235.07 27.98 90 1.8 H -69.0 0.31 -69.31 -13 56.31

235.07 28.41 4 11 \% -68.6 0.31 -68.91 -13 55.91

3760.00 53.21 145 1.0 H -48.8 1.50 11.80 -38.50 -13 25.50

3760.00 53.44 44 2.4 \Y -48.1 1.50 11.80 -37.80 -13 24.80

7520.00 53.85 111 1.7 H -42.1 1.90 10.70 -33.30 -13 20.30

7520.00 56.81 92 15 \% -38.7 1.90 10.70 -29.90 -13 16.90

WCDMA Mode Band I1, Middle channel

235.07 28.62 111 1.9 H -68.4 0.31 -68.71 -13 55.71

235.07 27.05 159 2.1 \% -69.9 0.31 -70.21 -13 57.21

3760.00 44.47 159 14 H -57.6 1.50 11.80 -47.30 -13 34.30

3760.00 44.68 106 2.3 \Y -56.9 1.50 11.80 -46.60 -13 33.60

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency Receiyer Turntable Rx Antenna Sug::)ilt:teintenna Absolute FCC Part 27
(MHz) l(‘g;‘:ll‘l;;; l‘;‘;%leee Height | Polar | Level | Gain (Eig’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dBi) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

235.07 27.04 29 11 H -70.0 0.31 -70.31 -13 57.31

235.07 28.04 118 1.0 \ -69.0 0.31 -69.31 -13 56.31

3465.20 43.13 214 13 H -57.6 1.50 12.00 -47.10 -13 34.10

3465.20 43.43 116 2.1 \% -58.1 1.50 12.00 -47.60 -13 34.60
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vlfn) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2
Test frequency range:30 MHz ~ 20 GHz
235.07 27.26 17 15 H -69.7 0.31 0 -70.01 -13 57.01
235.07 27.68 252 2.0 V -69.3 0.31 0 -69.61 -13 56.61
3760.00 44.42 148 1.9 H -57.6 1.50 11.80 -47.30 -13 34.30
3760.00 43.90 246 1.1 \Y/ -57.7 1.50 11.80 -47.40 -13 34.40
Band 4
Test frequency range:30 MHz ~ 18 GHz
235.07 27.11 109 1.7 H -69.9 0.31 0 -70.21 -13 57.21
235.07 28.80 247 1.3 V -68.2 0.31 0 -68.51 -13 55.51
3465.00 43.67 135 1.7 H -57.1 1.50 12.00 -46.60 -13 33.60
3465.00 43.64 35 1.9 \Y/ -57.9 1.50 12.00 -47.40 -13 34.40
Band 7
Test frequency range: 30 MHz ~ 26GHz
235.07 28.92 245 25 H -68.1 0.31 0 -68.41 -25 43.41
235.07 28.07 184 2.2 \Y/ -68.9 0.31 0 -69.21 -25 44.21
5070.00 44.36 287 1.7 H -55.6 1.60 12.10 -45.10 -25 20.10
5070.00 45.03 154 1.7 V -55.0 1.60 12.10 -44.50 -25 19.50

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain

2) Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 52~56 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by James Fu on 2019-05-21 to 2019-05-22.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

Cellular Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.12 dBm

Ref 34.5 dBm *Att 20 dB *SWT 300 ms 823.996794872 MHz

offfet 9.3 dB |

4 }

* 20
w MM
LVL
10

D1 -13 ¢iBm | 1\1

I g

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 21.MAY.2019 20:18:56

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.79 dBm

Ref 34.5 dBm “Att 20 dB *SWT 300 ms 849.016025641 MHz
offfet 9.3 dB |

P [ 20 }
VAXH
LvL
10 1
i r \
F-10
D1 -13 ¢iBm I g
L_20 h .
HJ' l‘H 308
-30 ‘H‘
F-40 \1\
- Ar e

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 21.MAY.2019 20:19:39
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -21.13 dBm
Ref 34.5 dBm *Att 20 dB SWT 80 ms 823.987179487 MHz
offfet 9.3 dB |
30
«F-20

Date:

Date:

Cellular Band, Left Band Edge for EDGE Mode

M

D1 -13 d¢Bm

. /
[
r

| 1

J

F-30 J[
-40 A\r

=E;?;=L

et

Center 824 MHz 200 kHz/

21.MAY.2019 20:29:47

Span 2 MHz

Cellular Band, Right Band Edge for EDGE Mode

*RBW 5 kHz
*VBW 10 kHz

Marker 1

[11 1
-21.31 dBm

Ref 34.5 dBm “Att 20 dB SWT 80 ms 849.016025641 MHz
offfet 9.3 dB |

30

20

M

. o

D1 -13 ¢iBm

~-20

R —

[ %

F-40

L W

Center 849 MHz 200 kHz/

21.MAY.2019 20:30:44

Span 2 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.31 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 823.855769231 MHz
offfet 9.3 dB |
30
1 RVEIREY
MAXH
LV
k10 ffw AN v/\.'AM\ i Uiy
ko / \
F-10
D1 -13 ¢iBm I \
: \
L _20 v
V‘ 308
L_s0 Ay, M
jhﬁﬁﬂnﬂﬂdvﬂiﬁp MW
k-40 ‘J\}J.
-50
-60
Center 824 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:14:11

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -22.24 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 849.128205128 MHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

Lo \
V'L \
D1 -13 ¢iBm

-40 “‘w‘wﬂwww

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:14:38
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.04 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 823.903846154 MHz
offfet 9.3 dB |
30
«F-20

O N A i by Ly
VAL Mgy

A F 1
I \

3DB

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:08:51

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.62 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 849.144230769 MHz
offfet 9.3 dB |
30
1 RV
MAXH
LVL
Lio b bbb b Ak m
M‘"Ww AN
Lo \\
né \
D1 -13 ¢iB
3 m \ T
20 I
M DE
L_30 u ﬂl]l.‘ ]
-50
--60
Center 849 MHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:09:28
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

®

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

*RBW 50 kHz

Marker 1 [T1 ]

3DB

*VBW 100 kHz -15.80 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 823.663461538 MHz
offfet 9.3 dB |
30
FE 20
MAXH
Lo NI, PR N TN, TR
JJJP YA g W
i / \
F-10: 7 i
D1 -13 ¢iBm 2
I L Y
b M MWW'W ’
F--40:
I--50:
I--60:
Center 824 MHz 1 MHz/ Span 10 MHz
Date: 21.MAY.2019 21:12:45

Date:

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 50 kHz
*VBW 100 kHz

Marker 1 [T1 ]

-17.88 dBm

Ref 34.5 dBm “Att 20 dB SWT 5 ms 849.208333333 MHz
offfet 9.3 dB |
k30
k20
LvL
VTP TTOWIN A B | X
L iesariacy i

™,

Lo \
k'(i I
D1 -13 ¢iBm

Center 849 MHz 1 MHz/

21.MAY.2019 21:12:00

Span 10 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.75 dBm

Ref 34.5 dBm *Att 20 dB SWT 80 ms 1.849987179 GHz

offfet 9.3 dB |

B <[ 20 4
LVL

- o1 1o fom j
f{r Y
R Mﬂr N
Wﬂm‘“« MWWW

Center 1.85 GHz 200 kHz/ Span 2 MHz

?_K-'
=

Date: 21.MAY.2019 20:34:04

PCS Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.71 dBm

Ref 34.5 dBm “Att 20 dB SWT 80 ms 1.910019231 GHz

offfet 9.3 dB |

Y, 20 i
VAXH
k1o |

D1 -13 ¢iBm
N

; Ml

Center 1.91 GHz 200 kHz/ Span 2 MHz

T T
! !
8 3
~—|
4=
=,.E?
L~

Date: 21.MAY.2019 20:36:58
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.92 dBm

Ref 34.5 dBm *Att 20 dB SWT 80 ms 1.849964744 GHz

offfet 9.3 dB |

~[-20
[»W'\,\
LVL

D1 -13 d¢Bm
1 ] \

L_so MW M

s

~-60

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 21.MAY.2019 20:44:44

PCS Band, Right Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -22.66 dBm

Ref 34.5 dBm “Att 20 dB SWT 80 ms 1.910038462 GHz

offfet 9.3 dB |

1 RV
VAXH
LvL
Lio |
i l ‘\

D1 -13 Bm
(( \l
i [}
L_40 ‘\‘{Ju

L o JWJ‘FJ Ny
ol b

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 21.MAY.2019 20:45:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -21.29 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.849871795 GHz
offfet 9.3 dB |
30
B - 20
LVL
Lo A Pkipid,
F-10: |
D1 -13 ¢iBm
1 \
F--20:
hw 308
L_30 Jutfs I
yANWJM o vy
F--40:
I--50:
I--60:
Center 1.85 GHz 1 MHz/ Span 10 MHz

Date:

Date:

21.MAY.2019 21:34:30

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

“RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -17.26 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.911057692 GHz
offfet 9.3 dB |
30
20

) AR LA o

Wi 5
Lo \
V_L D1 -13 ¢iBm |

Azzo Ly A ﬂndn\ru

F-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:35:06
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.21 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.849935897 GHz
offfet 9.3 dB |
30
«F-20

10 st Mg A byl Lot A Asag it
/ﬂ' ol Lad
I

D1 -13 d¢Bm B

WWMANMM m

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:30:56

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.64 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.910272436 GHz
offfet 9.3 dB |
30
1 RV
VAXH
LvL

o

k_y() \Al

m\]] D1 -13 ¢iBm T
o

20 v w 3DB

F-40

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:31:35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.99 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.849823718 GHz
offfet 9.3 dB |
30
«F-20

TN APV, U | FUTSRPTYN AR TSN |

10 //\V'“" PR wwﬂ\{q
\

Lo /’
D1 -13 d¢Bm e
~-20 uﬂ
3DB

~-50

~-60

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:33:28

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -17.62 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.910416667 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL
k1o TR T Y Lk

bt i %

o

k_l \\\
D1 -13 ¢iBm

N;zo Il op

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 21.MAY.2019 21:33:05
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.99 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.709919872 GHz
offfet 9.3 dB |
30
Y - 20
LV
Lo Wm. sarrpt A g i
YA A AT
i / \
F-10
D1 -13 ¢iBm I {
o \
L _20 vl
/(\ hﬁ 308
L_30 \ R
L_ " ih'w\w
v
-50
-60
Center 1.71 GHz 1 MHz/ Span 10 MHz
Date: 21.MAY.2019 21:41:05

Date:

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

*RBW 50 kHz Marker 1 [T1 ]

“VBW 100 kHz -21.21 dBm
Ref 34.5 dBm ALt 20 dB SWT 5 ms 1.755038462 GHz
offfet 9.3 dB |
=30
20
LvL
U binbas
a1 o Wb

Lo \
k'zi {
D1 -13 ¢iBm

-30 4
W%
Mhyrar i
o

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:41:51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.76 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.709887821 GHz
offfet 9.3 dB |
30
«F-20
LVL
L1o Al Al [

Date:

Date:

/ \
|

D1 -13 d¢Bm

F-20
Mﬂﬂ\ vr 308
L_30 TH

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:46:04

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

*RBW 50 kHz Marker 1 [T1 ]

“VBW 100 kHz -21.31 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755144231 GHz
offfet 9.3 dB |
30
20
LvL

Al walotin gl N AN

Wi ™

Fo

k_[) \\
D1 -13 ¢iBm

\]I .

L loo .
308

L_30 /K\WM Ln'A‘_.gvAJﬂ“L\.

WM‘”M

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:47:24

FCC Part 27, FCC Part 22H/24E

Page 115 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.22 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.709823718 GHz
offfet 9.3 dB |
30
«F-20

Date:

Date:

. f

D1 -13 d¢Bm

e 'WWWMMWWM\\H
\
\

E_2o v
,h\ LA 308
L_30 1

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:44:04

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

“RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -21.65 dBm

Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755048077 GHz

offfet 9.3 dB |
30
20

LvL

Lio : J ool T

i \
- LT

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

21.MAY.2019 21:43:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Band 2:

®

Date:

Date:

Y «-20

QPSK (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.85 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.849995192 GHz
offfet 9.% dB |
30
20
LA s rea AN LvL
AN 1t

B [ \

D1 -13 ¢iBm J \\
~-20

~-60

Center 1.85 GHz 300 kHz/ Span 3 MHz

22.MAY.2019 22:56:43

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -13.20 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.910038462 GHz
offfet 9.4 dB |
30

~-10
Ty 7 D1 -13 ¢iBm u’l ¥

~-50

~-60

Center 1.91 GHz 300 kHz/ Span 3 MHz

22.MAY.2019 22:57:07

FCC Part 27, FCC Part 22H/24E

Page 117 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz
*VBW 100 kHz
SWT 15 ms

®

Ref 34.5 dBm *Att 20 dB

Marker 1 [T1 ]
-18.75 dBm
1.849995192 GHz

Ooffget 9.% dB

30

2 rd

D1 -13 d¢Bm

~-50

~-60

Center 1.85 GHz 300 kHz/

Date: 22.MAY.2019 22:55:50

Span 3 MHz

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Ref 34.5 dBm “Att 20 dB SWT 15 ms

Marker 1 [T1 ]
-14.45 dBm
1.910038462 GHz

offget 9.5% dB

]

AP bt o,

3
H—\
,ws"__’ﬁ4—”_

D1 -13 ¢iBm

by

~-30

F-40

~-50

~-60

Center 1.91 GHz 300 kHz/

Date: 22.MAY.2019 22:57:30

Span 3 MHz

A

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen)
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QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.83 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.849884615 GHz
offfet 9.3 dB |
30
* 20
LVL
1o 1—1
i } \
F-10:
D1 -13 ¢iBm / 1
[-2° 308
1
=30 I} u..AL
M TRV TR T e
=40
I--50:
I--60:
Center 1.85 GHz 600 kHz/ Span 6 MHz
Date: 22.MAY.2019 23:00:26
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.31 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.910182692 GHz
offfet 9.3 dB |
30
1 RV
MAXH
LvL
T T T WWWM
Ff10 \l
D1 -13 d¢Bm
1
f/—zo \ﬂm DE
=30 Ml&ll,ﬂﬁru.
F--40 ""“W""‘b\
F--50:
I--60:
Center 1.91 GHz 600 kHz/ Span 6 MHz
Date: 22.MAY.2019 22:59:03
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -27.00 dBm
Ref 34.5 dBm *Att 20 dB SWT 30 ms 1.849980769 GHz
offfet 9.3 dB |
30
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] e R e
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R
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Center 1.85 GHz 600 kHz/ Span 6 MHz

Date: 22.MAY.2019 23:00:09

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 KHz Marker 1 [T1 ]
“VBW 100 kHz -22.32 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.910750000 GHz
offfet 9.3 dB |
k30
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WAXH
LvL

s WWW%
|

D1 -13 d¢Bm \
7[20 1
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Center 1.91 GHz 600 kHz/ Span 6 MHz

Date: 22.MAY.2019 22:59:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.48 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.849983974 GHz
offfet 9.3 dB |
30
1 RVEEEEY
MAXH
LVL
" e sl sty

. A A
| |

D1 -13 d¢Bm

3DB
L _so—}bs i I.dwpr
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Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:01:19

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.58 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.910304487 GHz
offfet 9.3 dB |
30
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Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:02:51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.24 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.849983974 GHz
offfet 9.3 dB |
30
«F-20

Date:

Date:

10 /.L, Mo v
Lo /
/
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Center 1.85 GHz 1 MHz/ Span 10 MHz

22.MAY.2019 23:01:48

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -20.83 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.910144231 GHz
offfet 9.3 dB |
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[ VoY PR Nﬂﬂ‘ﬁw L) ﬂ
|

I,

D1 -13 ¢iBm
Jizo

F-40

~-50
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Center 1.91 GHz 1 MHz/ Span 10 MHz

22.MAY.2019 23:02:17

FCC Part 27, FCC Part 22H/24E

Page 122 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

®

Ref

34

QPSK (10.0 MHz, FULL RB) - Left Band Edge

-5 dBm

*Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [T1 ]
-26.45 dBm
1.849903846 GHz

30
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Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

-5 dBm

“Att

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 10 ms

Marker 1 [T1 ]
-21.56 dBm
1.911778846 GHz
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]
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N
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~-60

Center 1.91 GHz

Date: 22.MAY.2019 23:04:00

2 MHz/

Span 20 MHz

3DB

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -24.04 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 1.849455128 GHz
offfet 9.3 dB |
30
«F-20
LVL
[ [V TR ST N ST P TR P .W
i f \
~-10 1 I
D1 -13 d¢Bm J \
F--20: T
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E
e

~-50

~-60

Center 1.85 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:05:19

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.89 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 1.910817308 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

[0S 0 RN AP TR Y, )RN,,\
I

D1 -13 d¢Bm \
7[20 -
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Center 1.91 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:04:35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.99 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.849615385 GHz
offfet 9.3 dB |
k30
* 20
Lo Pt M M o Mt A i [
O /[ \
F-10 T T
D1 -13 ¢iBm
[-2° I 308
30 AN Mﬂxv\“ﬁﬁ*w
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F--60
Center 1.85 GHz 3 MHz/ Span 30 MHz
Date: 22.MAY.2019 23:08:09
.
QPSK (15.0 MHz, FULL RB) - Right Band Edge
® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -17.80 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.910865385 GHz
offfet 9.3 dB |
k30
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LvL
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LT S AUAW ™ 4 PR
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Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 22.MAY.2019 23:10:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.93 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.847307692 GHz
offfet 9.3 dB |
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«F-20
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Center 1.85 GHz 3 MHz/ Span 30 MHz

Date: 22.MAY.2019 23:06:31

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.68 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.911634615 GHz
offfet 9.3 dB |
k30
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LvL
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Center 1.91 GHz 3 MHz/ Span 30 MHz

Date: 22.MAY.2019 23:10:04
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RSZ190506006-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

®

Ref 34.5 dBm

*Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]

-27.77 dBm
1.848141026 GHz

offfet 9.3 dB |
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QPSK (20.0 MHz, FULL RB) - Right Band Edge

Ref 34.5 dBm

4 MHz/

“Att 20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Span 40 MHz

Marker 1 [T1 ]

-22.73 dBm
1.912307692 GHz

offget 9.§

dB

]
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Center 1.91 GHz

Date: 22.MAY.2019 23:13:54

4 MHz/
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FCC Part 27, FCC Part 22H/24E

Page 127 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -26.40 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.846666667 GHz
offfet 9.3 dB |
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~-10 T T
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Date: 22.MAY.2019 23:12:22

Date:

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -22.17 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.910705128 GHz
offfet 9.3 dB |
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22.MAY.2019 23:13:29
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 1]
*VBW 100 kHz -14.34 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.709975962 GHz
offfet 9.% dB |
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1 RV
MAXH

I |
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T
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o
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Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 22.MAY.2019 23:30:23

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -19.70 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.755014423 GHz
offfet 9.4 dB |
k30
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D1 -13 ¢iBm
:
ﬂi‘é(} oR
3DB
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Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 22.MAY.2019 23:30:58
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.53 dBm
Ref 34.5 dBm *Att 20 dB SWT 15 ms 1.709798077 GHz
offfet 9.3 dB |
30
«F-20

| D1 -13 {B / \
_ ) | llTl \JJI

~-50

~-60

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 22.MAY.2019 23:29:56

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.24 dBm
Ref 34.5 dBm “Att 20 dB SWT 15 ms 1.755009615 GHz
offfet 9.3 dB |
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Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 22.MAY.2019 23:31:24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.31 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.709826923 GHz
offfet 9.3 dB |
k30
* 20
LVL
F10 I
i / \
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D1 -13 ¢iBm / \
[-2° N 308
I~ b \,W"LWW s
I
b
F--50
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Center 1.71 GHz 600 kHz/ Span 6 MHz
Date: 22.MAY.2019 23:27:33
.
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.02 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.755134615 GHz
offfet 9.3 dB |
k30
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1 RV
MAXH
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B MWWWM
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F-40

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 22.MAY.2019 23:29:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.69 dBm
Ref 34.5 dBm * ALt 20 dB SWT 30 ms 1.709903846 GHz
offfet 9.3 dB |
30
* 20
LVL
™ U p A MWMM\
i / \
=-10: I l
D1 -13 ¢iBm
T

[-2° 3DB
L 2o INITRET .u[lMﬂMﬁm
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T

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 22.MAY.2019 23:28:10

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.75 dBm
Ref 34.5 dBm “Att 20 dB SWT 30 ms 1.755115385 GHz
offfet 9.3 dB |
30
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LvL

W Mwwwwmw\
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Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 22.MAY.2019 23:28:41
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -15.72 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.709695513 GHz
offfet 9.3 dB |
30
«F-20

\ad

. |

D1 -13 d¢Bm
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&
3
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~-50
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Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:25:26

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -22.43 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755064103 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

L1 pfuote Akl st dadoidan ah o oo st ihons Lo

D1 -13 ¢iBm \
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Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:23:51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -22.32 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 1.709967949 GHz
offfet 9.3 dB |
30
«F-20

Date:

Date:

N //‘”“” - W

D1 -13 d¢Bm

3DB
M..A\_WMJ

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

22.MAY.2019 23:25:07

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -23.47 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755128205 GHz
offfet 9.3 dB |
30
20
LvL
Iy . A ‘
Elio \
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D1 -13 ¢iBm \
lizo +

s

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

22.MAY.2019 23:24:31

FCC Part 27, FCC Part 22H/24E

Page 134 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.26 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 1.709871795 GHz
offfet 9.3 dB |
30
«F-20
LVL
1o T

=
E

8
£

e =

[ ld+—T

D1 -13 d¢Bm f

MMWWMM

~-50

~-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:21:02

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.77 dBm

Ref 34.5 dBm “Att 20 dB SWT 10 ms 1.755288462 GHz

offfet 9.3 dB |
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D1 -13 ¢iBm
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___,_
=
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Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:22:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.90 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 1.709807692 GHz
offfet 9.3 dB |
30
Y - 20
LV
e /-JWVMW AR P TR RE W Tty
i l \
~-10 I I
D1 -13 d¢Bm J H
L _20 1
3DB
| il
~-50
~-60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:21:38

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.62 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 1.755480769 GHz
offfet 9.3 dB |
k30
1 RV
VAXH
LvL
10
AuwhhwuhdvﬂbdhMmknhukkAme

D1 -13 ¢iBm
1 :
-20 il v
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Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:22:15
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RSZ190506006-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

®

Ref 34.5 dBm

*RBW 200 kHz
*VBW 500 kHz

*Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-23.76 dBm
1.709807692 GHz

offfet 9.3 dB |
30
Y - 20
L1o It Ao AN [ | "
[ b/ MAAY iy UWN»HAFX
i j \
~-10 I I
D1 -13 d¢Bm / ‘\
-20 =
-30 WJ AWA,H‘,IM
~-50
~-60
Center 1.71 GHz 3 MHz/ Span 30 MHz
Date: 22.MAY.2019 23:20:10

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Ref 34.5 dBm

*RBW 200 kHz
*VBW 500 kHz

“Att 20 dB SWT 2.5 ms

Marker 1 [T1 ]
-21.85 dBm
1.755080128 GHz

offget 9.§

dB

]

s

Bm

D1 -13
]I—ZO

e

F-40

~-50

~-60

Center 1.755 GHz

Date: 22.MAY.2019 23:
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3 MHz/

Span 30 MHz
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LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -26.60 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.709951923 GHz
offfet 9.3 dB |
30
«F-20

Date:

Date:

D1 -13 d¢Bm \L

3DB

~-50

~-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

22.MAY.2019 23:19:36

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -23.95 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.756522436 GHz
offfet 9.3 dB |
30
20
LvL
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D1 -13 ¢iBm .k
]ﬂ.zo T 3DB
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F-40
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~-60

Center 1.755 GHz 3 MHz/ Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RSZ190506006-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

®

*RBW 200 kHz
*VBW 500 kHz

Marker 1 [T1 ]
-27.42 dBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.709743590 GHz
offfet 9.3 dB |

30

«F-20

b ]
10 [ A v \IM s WJ i
i / \
~-10 T \
D1 -13 d¢Bm J H

~-20

~-50

~-60

3DB

Center 1.71 GHz

Date: 22.MAY.2019 23:16:08

4 MHz/

Span 40 MHz

QPSK (20.0 MHz, FULL RB) - Right Band Edge

20 dB

*RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]
-25.55 dBm
1.756217949 GHz

]

Ref 34.5 dBm “ ALt
offget 9.5% dB
I-30
1 RV

10 A r

D1 -13 Bm
-20:
1
b,
k-40
=50
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Center 1.755 GHz

Date: 22.MAY.2019 23:17:40

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.17 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.709871795 GHz
offfet 9.3 dB |
30
Y - 20
LV
e 2T TN LR NPT N R A
i J \
F-10 ] I
D1 -13 ¢iBm J 1
F-20
3DB
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-30 Aﬂduthﬂ”wd}¢*s
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Center 1.71 GHz 4 MHz/ Span 40 MHz
Date: 22.MAY.2019 23:16:38

Date:

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.93 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 1.755320513 GHz
offfet 9.3 dB |
30
20
LvL
10 il
Iy
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D1 -13 ¢iBm

[ M 308
-30: h. ll n

~-50

~-60

Center 1.755 GHz 4 MHz/ Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

Band 7:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

Ref 34.5 dBm

“Att

20 dB

*RBW 50 kHz
*VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
-19.43 dBm
2.499791667 GHz

offget 9.4
30

dB

1 RV

AN .

[T S P
<y

o

~-10
D1 -13

Bm

~-60

Center 2.5 GHz

Date: 22.MAY.2019 23:

33:59

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*Att

20 dB

“RBW 50 kHz
“VBW 100 kHz
SWT 5 ms

Marker 1 [T1 ]
-20.18 dBm
2.570048077 GHz

offfet 9.4 dB |

30
1 RV
MAXH

. P Ty A ot

1 O T A WV)

10 L

D1 -13 ¢iBm
il

-20

L_s0 ke th

F-40

=50

--60

Center 2.57 GHz 1 MHz/ Span 10 MHz
Date: 22.MAY.2019 23:35:37

LvL

LvVL
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 100 kHz -21.73 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 2.499967949 GHz
offfet 9.3 dB |
30
«F-20

[ e T R ST
i | |

D1 -13 ¢iBm
1 \

[-20 308
. WW

~-50

~-60

Center 2.5 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:34:28

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® “RBW 50 KHz Marker 1 [T1 ]
“VBW 100 kHz -21.30 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 2.570048077 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

L10 " . AN
Py L e M\\

10

f D1 -13 ¢iBm 1

~-20

F-40

~-50

~-60

Center 2.57 GHz 1 MHz/ Span 10 MHz

Date: 22.MAY.2019 23:35:11
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.74 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 2.498365385 GHz
offfet 9.3 dB |
k30
* 20
LVL
[10 o
[M- U nMrv\,J—Mwly'\«m.xw,\
i ’ \
F-10 T i
D1 -13 ¢iBm I \
[-2° I ( 308
;;MM}MMﬂuphmr“‘“ A WW
F--50
F--60
Center 2.5 GHz 2 MHz/ Span 20 MHz
Date: 22.MAY.2019 23:37:43
QPSK (10.0 MHz, FULL RB) - Right Band Edge
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.84 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 2.570288462 GHz
offfet 9.3 dB |
k30
LA
1 RV
MAXH
LvL

mu.w\w

F-40

=
B

i’
-50
t-60
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:36:16
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -26.14 dBm
Ref 34.5 dBm *Att 20 dB SWT 10 ms 2.499615385 GHz
offfet 9.3 dB |
30
«F-20

e FWMMWAV]
D1 -13 {IBm )’ \

~-50

~-60

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:37:12

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.54 dBm
Ref 34.5 dBm “Att 20 dB SWT 10 ms 2.570544872 GHz
offfet 9.3 dB |
k30
1 RV
VAXH
LvL
10
WJvavLMJ”WJAyWMrﬂh_nnkufn¢W04\
|

I/_ZO D1 -13 ¢iBm \t
MJL#&UkMU”ﬂMthlldl h

WWH'\A‘ +
oty

-40 i
-50
t-60
Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 22.MAY.2019 23:36:36
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.76 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.499278846 GHz
offfet 9.3 dB |
30
* 20
LVL
L1o (L;"\} uﬂgydh*[k%ﬂ $Jh !F e VVE;rt\
i / \
F-10:
D1 -13 ¢iBm I 1
l |
L X
-20 MW Y 3DB
F--30— ""L‘}M‘JW
I--50:
I--60:
Center 2.5 GHz 3 MHz/ Span 30 MHz
Date: 22.MAY.2019 23:38:35
.
QPSK (15.0 MHz, FULL RB) - Right Band Edge
® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.11 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.570576923 GHz
offfet 9.3 dB |
30
[ A
1 RV
MAXH

D1 -13 ¢iBm |
J 1
-20 h Pl

L _30 MMMJ\.

JKEN

F-40

~-50

~-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

Date: 22.MAY.2019 23:40:27
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16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.49 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.499038462 GHz
offfet 9.3 dB |
30
Y - 20
LV
k10 /UUA,AL" ﬁNﬂ?ﬁhlﬂmﬁﬁﬁﬁmiﬂﬂﬁilmqﬁif
i f L
F-10
D1 -13 ¢iBm / !
1 / \
F-20
3DB
R R T A
v
=40
-50
-60
Center 2.5 GHz 3 MHz/ Span 30 MHz

Date:

Date:

22.MAY.2019 23:39:10

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

“RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -19.73 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.570240385 GHz
offfet 9.3 dB |
30
20
LvL

B TRy ‘w]‘..:,l\

D1 -13 ¢iBm !
i
-20 3DB
Mo

~-50

~-60

Center 2.57 GHz 3 MHz/ Span 30 MHz

22.MAY.2019 23:39:52

FCC Part 27, FCC Part 22H/24E

Page 146 of 156




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RSZ190506006-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.75 dBm
Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 2.496858974 GHz
offfet 9.3 dB |
30
«F-20

D1 -13 d¢Bm

K ™ *““”““““‘””“"""‘“”*“\\
|

O

~-60

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 22.MAY.2019 23:42:20

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.16 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.571217949 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

R A AM
YR
=410 \

D1 -13 ¢iBm \
\}LZO 1 .
[ L 3DB
"

~-50

~-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 22.MAY.2019 23:41:07
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16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.36 dBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 2.498910256 GHz

offfet 9.3 dB |

2 rd

D1 -13 d¢Bm

. /M”W““““MW‘““‘“’"‘”W\
| |

H‘ 308

Wb
L so WM

~-50

~-60

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 22.MAY.2019 23:41:59

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.34 dBm
Ref 34.5 dBm “Att 20 dB SWT 2.5 ms 2.570192308 GHz
offfet 9.3 dB |
k30
1 RV
WAXH
LvL

D1 -13 ¢iBm
ﬁ)—ZO

F-40 WMJN

~-50

T
ey
)
I I

]

~-60

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 22.MAY.2019 23:41:32
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ190506006-00D
Test Data
Environmental Conditions
Temperature: 24~25 °C
Relative Humidity: 50~55 %
ATM Pressure: 100.9~101.0 kPa
The testing was performed by James Fu from 2019-05-21 to 2019-05-29.
EUT operation mode: Transmitting
Test Result: Compliance. Please refer to the following tables.
Cellular Band (Part 22H)
GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
¢C) Supplied Error Error (ppm)
(Vnc) (Hz) (ppm)
-30 -4 -0.0048 2.5
-20 -2 -0.0024 2.5
-10 -1 -0.0012 2.5
0 2 0.0024 2.5
10 3.85 4 0.0048 2.5
20 5 0.0060 2.5
30 7 0.0084 2.5
40 8 0.0096 2.5
50 10 0.0120 2.5
20 V min.= 3.3 12 0.0143 2.5
V max.= 4.4 13 0.0155 2.5
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ190506006-00D

EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | PR |
(Voo) (Hz) (ppm)
-30 -7 -0.0084 2.5
-20 -6 -0.0072 2.5
-10 -5 -0.0060 2.5
0 -2 -0.0024 25
10 3.85 2 0.0024 2.5
20 3 0.0036 2.5
30 4 0.0048 2.5
40 7 0.0084 2.5
50 9 0.0108 2.5
20 V min.= 3.3 11 0.0131 2.5
V max.= 4.4 14 0.0167 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)

-30 -16 -0.0191 2.5
-20 -13 -0.0155 25
-10 -10 -0.0120 25
0 -11 -0.0131 2.5
10 3.85 9 0.0108 2.5
20 -7 -0.0084 2.5
30 5 0.0060 2.5
40 -4 -0.0048 2.5
50 -2 -0.0024 2.5
20 V min.= 3.3 -1 -0.0012 2.5
V max.= 4.4 3 0.0036 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 15 0.0080 pass
-20 17 0.0090 pass
-10 18 0.0096 pass
0 19 0.0101 pass
10 3.85 22 0.0117 pass
20 24 0.0128 pass
30 28 0.0149 pass
40 26 0.0138 pass
50 29 0.0154 pass
20 V min.=3.3 31 0.0165 pass
V max.= 4.4 33 0.0176 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol Chwor .| Emror | Resul
(Vo) (Hz) (ppm)

-30 6 0.0032 pass
-20 9 0.0048 pass
-10 11 0.0059 pass
0 14 0.0074 pass
10 3.85 15 0.0080 pass
20 17 0.0090 pass
30 19 0.0101 pass
40 21 0.0112 pass
50 24 0.0128 pass
20 V min.= 3.3 27 0.0144 pass
V max.= 4.4 29 0.0154 pass
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WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem[()g)ature Voltag(; f:)pplied Fr;(il:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)

-30 -26 -0.0138 pass
-20 -24 -0.0128 pass
-10 23 0.0122 pass
0 -21 -0.0112 pass
10 3.85 19 0.0101 pass
20 -16 -0.0085 pass
30 -13 -0.0069 pass
40 -11 -0.0059 pass
50 -9 -0.0048 pass
20 V min.= 3.3 -7 -0.0037 pass
V max.=4.4 -6 -0.0032 pass

AWS Band (Part 27)

Temperature Szgm‘i’: | Fu Fu F,Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4645 1754.6239 1710.0000 1755.0000
-20 1710.4639 1754.6271 1710.0000 1755.0000
-10 1710.4625 1754.6269 1710.0000 1755.0000

0 1710.4621 1754.6259 1710.0000 1755.0000
10 3.85 1710.4642 1754.6251 1710.0000 1755.0000
20 1710.4610 1754.6231 1710.0000 1755.0000
30 1710.4608 1754.6227 1710.0000 1755.0000
40 1710.4643 1754.6231 1710.0000 1755.0000
50 1710.4701 1754.6251 1710.0000 1755.0000
20 V min.=3.3 1710.4616 1754.6232 1710.0000 1755.0000

V max.= 4.4 1710.4627 1754.6228 1710.0000 1755.0000
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)[)plied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 -13 -0.0069 pass
-20 -9 -0.0048 pass
-10 -11 -0.0059 pass
0 -8 -0.0043 pass
10 3.85 -5 -0.0027 pass
20 -4.37 -0.0023 pass
30 -2 -0.0011 pass
40 1 0.0005 pass
50 3 0.0016 pass
V min.= 3.3 5 0.0027 pass
20 V max.=4.4 8 0.0043 pass
Band 4:
10 MHz Bandwidth
Temperature SESKEZ ; F. Fu F.Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4643 1754.6256 1710 1755
-20 1710.4636 1754.6234 1710 1755
-10 1710.4621 1754.6254 1710 1755
0 1710.4630 1754.6266 1710 1755
10 3.85 1710.4642 1754.6252 1710 1755
20 1710.4618 1754.6259 1710 1755
30 1710.4668 1754.6242 1710 1755
40 1710.4641 1754.6247 1710 1755
50 1710.4644 1754.6255 1710 1755
20 V min.= 3.3 1710.4646 1754.6231 1710 1755
V max.= 4.4 1710.4654 1754.6226 1710 1755
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Band 7:
10 MHz Bandwidth
Temperature Szgg&: d FL Fu F_Limit | Fy Limit
(C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4737 2569.6953 2500 2570
-20 2500.4768 2569.6992 2500 2570
-10 2500.4747 2569.6941 2500 2570
0 2500.4759 2569.6964 2500 2570
10 3.85 2500.4746 2569.6958 2500 2570
20 2500.4749 2569.6963 2500 2570
30 2500.4752 2569.6958 2500 2570
40 2500.4758 2569.6961 2500 2570
50 2500.4743 2569.6973 2500 2570
20 V min.=3.3 2500.4767 2569.6970 2500 2570
V max.= 4.4 2500.4745 2569.6968 2500 2570
16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem[()g)ature Voltag(; i:)pplied Fr;:(}:(e):cy Fr::(}.l:z:cy Result
(Hz) (ppm)
-30 -14 -0.0074 pass
-20 -11 -0.0059 pass
-10 -9 -0.0048 pass
0 -6 -0.0032 pass
10 3.85 -4 -0.0021 pass
20 -3.69 -0.0020 pass
30 -1 -0.0005 pass
40 2 0.0011 pass
50 4 0.0021 pass
20 V min.= 3.3 7 0.0037 pass
V max.= 4.4 8 0.0043 pass
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Band 4:

Band 7:

10 MHz Bandwidth
Temperature | P . F, Fu F,Limit | Fy Limit

(C) P (MHz) (MHz) (MHz) (MHz)
-30 1710.4665 1754.6241 1710 1755
-20 1710.4650 1754.6264 1710 1755
-10 1710.4672 1754.6255 1710 1755
0 1710.4658 1754.6275 1710 1755
10 3.85 1710.4672 1754.6246 1710 1755
20 1710.4684 1754.6256 1710 1755
30 1710.4653 1754.6239 1710 1755
40 1710.4678 1754.6243 1710 1755
50 1710.4688 1754.6262 1710 1755
20 V min.= 3.3 1710.4667 1754.6245 1710 1755
V max.= 4.4 1710.4691 1754.6271 1710 1755

10 MHz Bandwidth
Temperature SEBI,VE’Z 1 FL Fu F Limit | Fy Limit

C) (Vo) (MHz) (MHz) (MHz) (MHz)
-30 2500.4763 2569.6950 2500 2570
-20 2500.4776 2569.6934 2500 2570
-10 2500.4789 2569.6929 2500 2570
0 2500.4762 2569.6968 2500 2570
10 3.85 2500.4766 2569.6942 2500 2570
20 2500.4788 2569.6972 2500 2570
30 2500.4764 2569.6970 2500 2570
40 2500.4755 2569.6939 2500 2570
50 2500.4792 2569.6961 2500 2570
20 V min.= 3.3 2500.4751 2569.6942 2500 2570
V max.= 4.4 2500.4792 2569.6952 2500 2570

wx#i% END OF REPORT *##%+
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